Vous êtes sur la page 1sur 250

HTH622B

WA622BX000744 Harvester

Parts
Manual
WA105895

ENG
Parts Manual

HTH622B Harvester
Contents.
1. How To Use
Introduction __________________________________________________________________ 1-3
Parts / Options ________________________________________________________________ 1-3
Ordering A Part _______________________________________________________________ 1-3
Part Identification _____________________________________________________________ 1-4

2. Mechanical
Harvester ____________________________________________________________________ 2 - 2
Body________________________________________________________________________ 2 - 4
Frame_______________________________________________________________________ 2 - 6
Valve Guard__________________________________________________________________ 2 - 8
Delimbing Arms______________________________________________________________ 2 - 10
Feed Arms __________________________________________________________________ 2 - 12
Fixed Feed Motor_____________________________________________________________ 2 - 14

3. Cylinders
Tilt Cylinder__________________________________________________________________ 3 - 2
Delimbing Cylinder ____________________________________________________________ 3 - 4
Feed Cylinder_________________________________________________________________ 3 - 6

4. Tilt Unit
Hanging Bracket ______________________________________________________________ 4 - 2
Hanging Bracket - Colour Marking ________________________________________________ 4 - 4
Rotator ______________________________________________________________________ 4 - 6
Link ________________________________________________________________________ 4 - 8
Swivel _____________________________________________________________________ 4 - 10

5. Chain Saw
Saw Units____________________________________________________________________ 5 - 2
Main Saw Mounting - Supercut 100 _______________________________________________ 5 - 4
Main Saw Assembly - Supercut 100 _______________________________________________ 5 - 6
Main Saw Lubrication - Supercut 100_____________________________________________ 5 - 10
Main Saw Cut Control - Supercut 100 ____________________________________________ 5 - 12
Main Saw Sprocket - Supercut 100 _______________________________________________ 5 - 14
Main Saw Oiler - Supercut 100 __________________________________________________ 5 - 16
Main Saw Mounting - Waratah 3/4 _______________________________________________ 5 - 18
Main Saw Assembly - Waratah 3/4_______________________________________________ 5 - 20
Main Saw Adjuster - Waratah 3/4________________________________________________ 5 - 22
Main Saw Limiting - Waratah 3/4________________________________________________ 5 - 24
Main Saw Cylinder - Waratah 3/4________________________________________________ 5 - 26
Main Saw Oiler - Waratah ¾ ___________________________________________________ 5 - 28
Topping Saw Mounting ________________________________________________________ 5 - 30
Topping Saw Assembly ________________________________________________________ 5 - 32
Topping Saw Cylinder _________________________________________________________ 5 - 34
6A. Electrical (Logrite Controller)
Electrical System ____________________________________________________________ 6A - 2
Cabin Module Box ___________________________________________________________ 6A - 4
Screen & Printer _____________________________________________________________ 6A - 6
Key Switch Box _____________________________________________________________ 6A - 8
Oil Box ___________________________________________________________________ 6A - 10
Head Module Box ___________________________________________________________ 6A - 12
Control Handle - Danfoss Left Hand ____________________________________________ 6A - 14
Control Handle - Danfoss Right Hand ___________________________________________ 6A - 16
Control Handle - Danfoss Key Pad______________________________________________ 6A - 18
Control Handle - Suregrip Key Pad _____________________________________________ 6A - 20
Control Handle - Suregrip Left Hand ____________________________________________ 6A - 22
Control Handle - Suregrip Right Hand ___________________________________________ 6A - 24

6B. Electrical (Logrite Colour Screen Controller)


Electrical System _____________________________________________________________6B - 2
Cabin Module Box ____________________________________________________________6B - 4
Screen & Key Pad_____________________________________________________________6B - 6
Printer ______________________________________________________________________6B - 8
Key Switch Box _____________________________________________________________6B - 10
Oil Box ____________________________________________________________________6B - 12
Head Module Box ____________________________________________________________6B - 14
Control Handle - Danfoss Key Pad_______________________________________________6B - 16
Control Handle - Danfoss Left Hand _____________________________________________6B - 18
Control Handle - Danfoss Right Hand ____________________________________________6B - 20
Control Handle - Suregrip Key Pad ______________________________________________6B - 22
Control Handle - Suregrip Left Hand _____________________________________________6B - 24
Control Handle - Suregrip Right Hand ____________________________________________6B - 26

6C. Electrical (Timbermatic Controller)


Electrical System ____________________________________________________________ 6C - 2
Cabin Module Box ___________________________________________________________ 6C - 4
Screen & Printer _____________________________________________________________ 6C - 6
Key Switch Box _____________________________________________________________ 6C - 8
Oil Box ___________________________________________________________________ 6C - 10
Head Module Box ___________________________________________________________ 6C - 12
Control Handle - Danfoss Left Hand ____________________________________________ 6C - 14
Control Handle - Danfoss Right Hand ___________________________________________ 6C - 16
Control Handle - Suregrip Left Hand ____________________________________________ 6C - 18
Control Handle - Suregrip Right Hand ___________________________________________ 6C - 20

6D. Electrical (TimberRite Controller)


Electrical System ____________________________________________________________ 6D - 2
CrossFire & Terminal Box _____________________________________________________ 6D - 4
P.C. Module & Key Switch Box_________________________________________________ 6D - 6
Display Module______________________________________________________________ 6D - 8
Key Pad & Touch Pad _______________________________________________________ 6D - 10
Head Module_______________________________________________________________ 6D - 12
Control Handle - Suregrip Right Hand ___________________________________________ 6D - 14
Control Handle - Suregrip Left Hand ____________________________________________ 6D - 16
7. Measuring and Marking
Length Measuring _____________________________________________________________ 7 - 2
Measuring Wheel______________________________________________________________ 7 - 4
Measuring Cylinder ____________________________________________________________ 7 - 6
Diameter Measuring ___________________________________________________________ 7 - 8
Find End ___________________________________________________________________ 7 - 10
Paint Marking _______________________________________________________________ 7 - 12
Pump Assembly ______________________________________________________________ 7 - 14
Spray Nozzle Assembly________________________________________________________ 7 - 16

8. Hydraulics
Control Valve - Supercut 100 Saw Diagram 1 _______________________________________ 8 - 2
Control Valve - Supercut 100 Saw Diagram 2 _______________________________________ 8 - 4
Control Valve - Waratah 3/4 Saw Diagram 1 ________________________________________ 8 - 6
Control Valve - Waratah 3/4 Saw Diagram 2 ________________________________________ 8 - 8
Rotator Manifold _____________________________________________________________ 8 - 10
Cylinders Diagram 1 - Hoses____________________________________________________ 8 - 12
Cylinders Diagram 2 - Fittings __________________________________________________ 8 - 14
Measuring Diagram 1 - Hoses ___________________________________________________ 8 - 16
Measuring Diagram 2 - Fittings__________________________________________________ 8 - 18
Drive Motor Diagram 1 - Hoses _________________________________________________ 8 - 20
Drive Motor Diagram 2 - Fittings ________________________________________________ 8 - 22
Drive Motor Drain Diagram 1 - Hoses ____________________________________________ 8 - 24
Drive Motor Drain Diagram 2 - Fittings ___________________________________________ 8 - 26
Supercut 100 Saw Diagram 1 - Hoses_____________________________________________ 8 - 28
Supercut 100 Saw Diagram 2 - Fittings ___________________________________________ 8 - 30
Waratah 3/4 Saw Diagram 1 - Hoses _____________________________________________ 8 - 32
Waratah 3/4 Saw Diagram 2 - Fittings ____________________________________________ 8 - 34
Topping Saw Diagram 1 - Hoses_________________________________________________ 8 - 36
Topping Saw Diagram 2 - Fittings _______________________________________________ 8 - 38
Swivel Diagram 1 - Hoses ______________________________________________________ 8 - 40
Swivel Diagram 2 - Fittings_____________________________________________________ 8 - 42
Electrical Hoses & Fittings _____________________________________________________ 8 - 44
Hose Example _______________________________________________________________ 8 - 46

9. Tools
Tool Kit _____________________________________________________________________ 9 - 2
Tool Box ____________________________________________________________________ 9 - 4

Manual Replacement
When re-ordering this manual, quote the part number WA105895 and harvester serial number.

Copyright Waratah NZ Limited.


No part of this document may be reproduced or photocopied without the prior written consent of Waratah
NZ Limited.

The contents of this manual are subject to change without notice. Due to updates, there may be differences
between information in this manual and the products described.

While every effort has been made to ensure the accuracy of the information in this manual, Waratah NZ
Limited accepts no responsibility for any errors or consequences.
SECTION 1

How to use

1-1
How to use

1-2
How to use

Introduction
This section details all the parts available for the replacement of worn or serviceable items on the machine.
The following information will assist you in understanding the layout and detail of this section. Take time
to read and understand the content, it will save you time later when you least have it.

Parts / Options
This parts manual contains all machine variations that can be installed on this model. Check a ‘machine
ordering form’ for variations as supplied ex factory.

Ordering A Part
Each order for replacement parts should give the following information:

• Machine serial number

• Part number

• Description

• Quantity

• Address to which parts are to be delivered

• Method of shipment

1-3
How to use

Part Identification
Each component part has an illustration ( left hand page ) and a parts list ( right hand page ). Each
illustration details all the individual parts that make up the main components, and each has a number that
corresponds with the item number in the parts list.

Illustration page layout

12
11

14

13
15

14

13

2
Parts list page layout

The parts list has five columns:

Item. This number is the annotation number detailed on the illustration.

Part Number. This number is the designated number allocated by Waratah General Engineering Ltd and
must always be used when ordering parts.

Qty. This is the quantity of the parts used within the particular component.

Blank. Comments e.g. $ (Optional). Refer footnote for meaning of symbol.

Description. The description details the item. Items that form a kit have their description indented below
that of the kit description.

1-4
How to use

WARNING
Always use GENUINE WARATAH SPARE

PARTS as they are manufactured from the finest

materials, to the highest standard within our own

workshops. The use of imitation parts,

manufactured from sub-standard materials that fail

in use, may lead to the NEGATION of your

WARRANTY should it be seen that such a failure

impacted on genuine Waratah parts. Failure of a

non genuine part could lead to INJURY OR

DEATH.

1-5
How to use

Notes

1-6
SECTION 2

Mechanical

2-1
Mechanical

Harvester
Serial numbers from 622542 to _ _ _ _ _ _

2-2
Mechanical

Harvester
Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

KIT - NO COLOUR MARKING


1 WA106202 1 TILT UNIT

KIT - COLOUR MARKING


1 WA108284 1 $ TILT UNIT - PAINT MARKING
WA106270 1 $? PAINT MARKING UNIT

HARVESTER
2 WA106205 1 BODY
F350497 1 ? TOOL KIT
WA102336 1 ? DOCUMENTATION - INSTALLATION
WA105895 3 ? DOCUMENTATION - PARTS
WA107970 2 ? DOCUMENTATION - MAINTENANCE

3 MAIN SAW, SUPERCUT 100 SAW


$ MAIN SAW 3/4" SAW
SAW LIMITING 3/4" SAW

4 $ TOP SAW
$? NO TOP SAW

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

2-3
Mechanical

Body
Serial numbers from 622542 to _ _ _ _ _ _

2-4
Mechanical

Body
Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106205 BODY
1 WA106201 1 MAIN FRAME
2 WA107867 1 DELIMBING ARMS
3 WA106230 1 FEED UNIT
4 WA106300 1 FEED UNIT FIXED
5 WA109312 1 FIND END LOGRITE CONTROLLER
5 WA109312 1 $ FIND END TIMBERMATIC CONTROLLER
5 WA109312 1 $ FIND END TIMBERRITE CONTROLLER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

2-5
Mechanical

Frame
Serial numbers from 622744 to _ _ _ _ _ _

2-6
Mechanical

Frame
Serial numbers from 622744 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106201 MAIN FRAME
1 F350062 1 RETAINER
2 F350104 2 STOP
3 F350218 1 STOP
4 F350418 2 SPACER 10.0mm
4 F350418 % SPACER 11.5mm
5 F351025 6 NUT UNC 1/2" NYLOC G8
6 F351029 1 NUT UNC 1" NYLOC G8
7 F351037 1 PIN 6 x 20mm DOWEL
8 WA100044 4 WASHER 1/2" HARDENED
9 WA100187 1 FILLER CAP
10 WA100240 4 SAFETY SIGN
11 WA103424 7 BOLT UNC 3/8" x 1" G8
12 WA100221 7 BOLT UNC 1/2" x 1 1/4" G8
13 WA110915 2 BOLT UNC 1/2" x 4 3/4" G8
14 WA101366 6 BOLT UNC 5/8" x 1 1/2" G8
15 WA102244 8 WASHER 3/8" DISC LOCK
16 WA100903 2 BOLT UNC 1/2" x 1" C/SUNK S/CAP
17 WA102499 8 BOLT UNC 1/2" x 1" G8
18 WA102555 15 WASHER 1/2" DISC LOCK
19 WA102654 6 WASHER 5/8" DISC LOCK
20 WA103184 1 KNIFE
21 WA101703 1 CUTTING EDGE
22 WA106260 1 GUARD
23 WA106267 1 CLAMP
24 WA106269 1 COVER
25 WA106358 1 PIN 1.5" x 165mm
26 WA106370 1 RETAINER
27 WA109027 1 HYDRAULIC CYLINDER
28 WA100671 1 BOLT UNC 3/8" x 3/4" G8
29 WA106433 1 COVER
30 WA106475 2 GUIDE FRONT KNIFE
31 WA106525 1 COVER
32 WA106535 1 GUARD
33 WA106562 1 GUARD
34 WA106569 1 GUARD
35 WA106580 2 BUSHING
36 WA109248 1 GUARD
37 WA110645 1 MAIN FRAME

38 WA105192 1 $ RETAINER FRONT KNIFE LOCK

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

2-7
Mechanical

Valve Guard
Serial numbers from 622004 to _ _ _ _ _ _

2-8
Mechanical

Valve Guard
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106260 GUARD VALVE
1 WA106629 1 HANDLE SIDE PLATE
2 WA106631 1 HANDLE BOTTOM PLATE
3 WA107891 1 HANDLE
4 WA108564 2 HINGE, SET
5 WA106267 1 ? CLAMP
6 F350610 1 DECAL BUILT TO WORK
7 WA100335 1 DECAL WARATAH FORESTRY
8 WA107144 1 DECAL HTH622B LEFT
9 WA107145 1 DECAL HTH622B RIGHT

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

2-9
Mechanical

Delimbing Arms
Serial numbers from 622628 to _ _ _ _ _ _

2 - 10
Mechanical

Delimbing Arms
Serial numbers from 622628 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA107867 DELIMBING ARMS
1 F350058 2 WASHER
2 F350420 1 SPACER
3 F350425 2 WASHER 32 x 50 x 2 NYLON
4 F350428 1 WASHER 2" x 85 x 10 NYLON
5 F350429 2 WASHER 2" x 86 x 5 NYLON
6 F350435 2 WASHER 82 x 125 x 05 NYLON
7 F350447 1 PIN 1 1/4" x 125mm
8 F350447 1 PIN 1 1/4" x 125mm
9 F350452 1 PIN 1 1/2" x 169mm
10 F350481 2 BUSHING 32 x 50 NYOIL
12 WA110843 1 HYDRAULIC CYLINDER
13 F351023 4 NUT UNC 5/16" NYLOC G8
14 F351031 4 NIPPLE UNF 1/4" GREASE
15 WA100931 4 BOLT UNC 5/16" x 2 1/2" G8
16 WA101477 1 ARM, DELIMBING
11 F350486 2 BUSHING 2" x 100 NYOIL
F350008 1 CUTTING EDGE
17 WA102905 2 BOLT UNC 5/8" x 1 3/4" G8
18 WA102338 2 BOLT UNF 7/8" x 2" G8
19 WA102580 2 WASHER 5/8" HARDENED
20 WA108524 1 MEASURING ARM
21 WA105050 1 PIN 1 1/2" x 175mm
22 WA106222 2 PIN 2" x 611mm TAPER LOCK
23 WA106312 2 BUSHING HARDENED
24 WA106350 2 WASHER HARDENED
25 WA107807 1 LINK
26 WA107847 1 ARM, DELIMBING
27 F350486 2 BUSHING 2" x 100 NYOIL
F350009 1 CUTTING EDGE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

2 - 11
Mechanical

Feed Arms
Serial numbers from 622599 to _ _ _ _ _ _

2 - 12
Mechanical

Feed Arms
Serial numbers from 622599 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106230 FEED UNIT
1 WA109303 2 HYDRAULIC MOTOR
WA107850 1 SEAL KIT
WA108410 1 set KIT M18 STUD
8 WA108411 1 set KIT M18 NUT
2 F350425 2 WASHER 32 x 50 x 2 NYLON
3 F350428 2 WASHER 2" x 85 x 10 NYLON
4 F350429 2 WASHER 2" x 86 x 5 NYLON
9 WA109023 2 HYDRAULIC CYLINDER
10
12 WA102905 2 BOLT UNC 5/8" x 1 3/4" G8
13 WA102244 6 WASHER 3/8" DISC LOCK
14 WA102338 2 BOLT UNF 7/8" x 2" G8
15 WA102499 8 BOLT UNC 1/2" x 1" G8
16 WA102555 8 WASHER 1/2" DISC LOCK
17 WA102580 22 WASHER 5/8" HARDENED
18 WA102905 20 BOLT UNC 5/8" x 1 3/4" G8
19 WA103474 6 BOLT UNC G8 3/8" x 1"
20 WA106231 1 FEED ARM
6 F350486 2 BUSHING 2" x 100 NYOIL
7 F351031 1 NIPPLE UNF 1/4" GREASE
21 WA106232 1 FEED ARM
6 F350486 2 BUSHING 2" x 100 NYOIL
7 F351031 1 NIPPLE UNF 1/4" GREASE
22 WA106233 1 LINK
5 F350482 2 BUSHING 33 x 50 NYOIL
7 F351031 2 NIPPLE UNF 1/4" GREASE
23 WA106235 1 DIAMETER MEASURE
24 WA106312 2 BUSHING Hardened
25 WA106346 2 PIN 2" x 805mm TAPER LOCK
26 WA106350 2 WASHER HARDENED
27 WA106355 2 PIN 1 1/2" x 135mm
28 WA106359 2 PIN 1 1/4" x 103mm
29 WA106370 4 RETAINER
30 WA106371 2 RETAINER
31 WA107467 2 PIN 1 1/2" x 195mm
32 WA110577 2 GUARD
11 WA101648 2 $ WHEEL FEED WHEEL, THUMBNAIL
WA105890 2 $ WHEEL FEED WHEEL, RUBBER
33 WA101221 12 NUT M10 LOCK
34 WA105888 2 RETAINER PLATE
35 WA105889 42 ADAPTOR
36 WA105894 12 BOLT M10 x 60
37 WA104786 1 + WHEEL
38 WA103467 2 $ WHEEL FEED WHEEL, DEBARKING
39 WA100097 1 $ TOOL CHAIN TENSIONING

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

2 - 13
Mechanical

Fixed Feed Motor


Serial numbers from 622004 to _ _ _ _ _ _

2 - 14
Mechanical

Fixed Feed Motor


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106300 FEED UNIT FIXED
1 WA101029 2 SHIM
1 WA102683 % SHIM .005"
1 WA100113 % SHIM .010"
1 WA101165 % SHIM .020"
4 WA101691 2 BUSHING NYLON
5 WA101961 2 HYDRAULIC MOTOR
WA101620 SEAL KIT
7 WA105221 8 BOLT UNC 1/2"
WA105144 1 HUB
2 WA101139 8 STUD UNF 1/2" x 2"
3 WA101270 8 NUT UNF 1/2" FLANGE G8
6 WA104756 1 HUB
8 WA107630 1 $ WHEEL FEED WHEEL, THUMBNAIL
9 WA103566 1 $ WHEEL FEED WHEEL, DEBARKING
10 WA105472 1 $ WHEEL FEED WHEEL, NON-AGGRESSIVE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

2 - 15
Mechanical

Notes

2 - 16
SECTION 3

Cylinders

3-1
Cylinders

Tilt Cylinder
Serial numbers from 622368 to _ _ _ _ _ _

3-2
Cylinders

Tilt Cylinder
Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA109027 HYDRAULIC CYLINDER
1 WA109171 1 BARREL
2 WA102263 1 BUSH
3 WA103277 1 CIRCLIP
4 F351031 1 NIPPLE UNF 1/4" GREASE
5 WA109227 1 ROD
6 WA102263 1 BUSH
7 WA103277 1 CIRCLIP
8 F351031 1 NIPPLE UNF 1/4" GREASE
9 WA109208 1 GLAND
10 WA109178 1 PISTON
11 WA103060 8 BOLT M10 x 30 S/CAP
WA109034 1 SEAL KIT
12 1 BOLT M20 x 55 S/CAP
13 1 WASHER M20 HARDENED
14 1 PISTON SEAL COMPLETE
15 1 O RING
16 1 BACK UP RING
17 1 ROD SEAL
18 1 ROD WIPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

3-3
Cylinders

Delimbing Cylinder
Serial numbers from 622628 to _ _ _ _ _ _

3-4
Cylinders

Delimbing Cylinder
Serial numbers from 622628 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110843 HYDRAULIC CYLINDER
1 WA110844 1 BARREL
2 WA102263 1 BUSH
3 WA103277 1 CIRCLIP
4 F351031 1 NIPPLE UNF 1/4" GREASE
5 WA110845 1 ROD
6 WA102263 1 BUSH
7 WA103277 1 CIRCLIP
8 F351031 1 NIPPLE UNF 1/4" GREASE
9 WA109208 1 GLAND
10 WA109178 1 PISTON
11 WA103060 8 BOLT M10 x 30 S/CAP
WA109034 1 SEAL KIT
12 1 BOLT M20 x 55 S/CAP
13 1 WASHER M20 HARDENED
14 1 PISTON SEAL COMPLETE
15 1 O RING
16 1 BACK UP RING
17 1 ROD SEAL
18 1 ROD WIPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

3-5
Cylinders

Feed Cylinder
Serial numbers from 622368 to _ _ _ _ _ _

3-6
Cylinders

Feed Cylinder
Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA109023 HYDRAULIC CYLINDER
1 WA109167 1 BARREL
2 WA102263 1 BUSH
3 WA103277 1 CIRCLIP
4 F351031 1 NIPPLE UNF 1/4" GREASE
5 WA109223 1 ROD
6 WA102263 1 BUSH
7 WA103277 1 CIRCLIP
8 F351031 1 NIPPLE UNF 1/4" GREASE
9 WA109208 1 GLAND
10 WA109178 1 PISTON
11 WA103060 8 BOLT M10 x 30 S/CAP
WA109034 1 SEAL KIT
12 1 BOLT M20 x 55 S/CAP
13 1 WASHER M20 HARDENED
14 1 PISTON SEAL COMPLETE
15 1 O RING
16 1 BACK UP RING
17 1 ROD SEAL
18 1 ROD WIPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

3-7
Cylinders

Notes

3-8
SECTION 4

Tilt Unit

4-1
Tilt Unit

Hanging Bracket
Serial numbers from 622744 to _ _ _ _ _ _

4-2
Tilt Unit

Hanging Bracket
Serial numbers from 622744 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106202 TILT UNIT
1 F350418 2 SPACER 10mm
1 WA104932 % SPACER 11.5mm
2 F350608 1 SERIAL NUMBER PLATE
3 F351016 4 RIVET 1/8" BLIND
4 F351031 2 NIPPLE UNF 1/4" GREASE
5 WA100044 12 WASHER 1/2" HARDENED
6 WA100746 1 BOLT UNF 3/8" x 1" G8
7 WA101366 2 BOLT UNC 5/8" x 1 1/2" G8
8 WA101387 1 LINK
9 WA101514 2 SAFETY SIGN
10 WA101787 1 ? CAP JIC 1 5/8"
11 WA102036 2 SAFETY SIGN
12 WA102244 1 WASHER 3/8" DISC LOCK
13 WA102314 1 ? CAP JIC 1 1/16"
14 WA102538 1 ? CAP ORFS 1 7/16"
15 WA102580 2 WASHER 5/8" HARDENED
16 WA102957 1 COVER
17 19H3057 12 BOLT UNC 1/2" x 2 3/4" G8
18 WA110656 1 SWIVEL
19 WA110638 1 TILT BRACKET
20 WA106355 1 PIN 1 1/2" x 135mm
21 WA106368 2 NIPPLE UNF 1/4" GREASE
22 WA106370 1 RETAINER
23 WA106387 2 PIN 2" x 155mm
24 WA107211 1 ? HOSE KIT
25 WA107235 1 ? FITTINGS KIT
26 WA108191 1 ROTATOR ASSEMBLY
27 19H3627 6 BOLT UNC 1/2" x 3" G8
28 WA106581 1 PIN LOCKING

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

4-3
Tilt Unit

Hanging Bracket - Colour Marking


Serial numbers from 622744 to _ _ _ _ _ _

4-4
Tilt Unit

Hanging Bracket - Colour Marking


Serial numbers from 622744 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA108284 $ TILT UNIT
1 F350418 2 SPACER 10mm
1 WA104932 % SPACER 11.5mm
2 F350608 1 SERIAL NUMBER PLATE
3 F351016 4 RIVET 1/8" BLIND
4 F351031 2 NIPPLE UNF 1/4" GREASE
5 WA100044 12 WASHER 1/2" HARDENED
6 WA100746 1 BOLT UNF 3/8" x 1" G8
7 WA101366 2 BOLT UNC 5/8" x 1 1/2" G8
8 WA101387 1 LINK
9 WA101514 2 SAFETY SIGN
10 WA101787 1 ? CAP JIC 1 5/8"
11 WA102036 2 SAFETY SIGN
12 WA102244 1 WASHER 3/8" DISC LOCK
13 WA102314 1 ? CAP JIC 1 1/16"
14 WA102538 1 ? CAP ORFS 1 7/16"
15 WA102580 2 WASHER 5/8" HARDENED
16 WA102957 1 COVER
17 19H3057 12 BOLT UNC 1/2" x 2 3/4" G8
18 WA110656 1 SWIVEL
19 WA110765 1 TILT BRACKET
20 WA106355 1 PIN 1 1/2" x 135mm
21 WA106368 2 NIPPLE UNF 1/4" GREASE
22 WA106370 1 RETAINER
23 WA106387 2 PIN 2" x 155mm
24 WA107211 1 ? HOSE KIT
25 WA107235 1 ? FITTINGS KIT
26 WA108191 1 ROTATOR ASSEMBLY
27 19H3627 6 BOLT UNC 1/2" x 3" G8
28 WA106581 1 PIN LOCKING

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

4-5
Tilt Unit

Rotator
Serial numbers from 622606 to _ _ _ _ _ _

4-6
Tilt Unit

Rotator
Serial numbers from 622606 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA108191 ROTATOR
1 19H2433 2 BOLT UNC 1/2" x 2" G8
2 F350440 1 RETAINER
3 F350476 1 PIN 2 1/2" x 323mm
4 F351025 2 NUT UNC 1/2" NYLOC G8
5 F351094 1 MANIFOLD
6 WA100044 20 WASHER 1/2" HARDENED
7 WA100184 1 NIPPLE UNF 1/4" GREASE 45 Deg
8 WA100221 4 ? BOLT UNC 1/2" x 1 1/4" G8
9 WA109707 1 HYDRAULIC MOTOR
WA109709 KIT MOTOR SEAL HIGH PRESSURE
10 WA101988 1 WASHER 3/4"DISC LOCK
11 WA102555 8 WASHER 1/2" DISC LOCK
12 WA102625 18 BOLT UNC 1/2" x 2 1/2" G8
13 WA102701 1 BOLT UNC 3/4" x 2" G8
14 19H2433 4 BOLT UNC 1/2" x 2" G8
15 WA107674 1 GUARD
16 WA107760 1 RING GEAR
17 WA110528 1 ROTATOR TOP
18 WA109066 2 GUARD
19 WA109513 1 BEARING
20 WA110730 1 HOUSING
21 WA109637 1 SPACER
22 WA109638 1 PINION

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

4-7
Tilt Unit

Link
Serial numbers from 622004 to _ _ _ _ _ _

4-8
Tilt Unit

Link
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA101387 LINK
1 F350496 2 BUSHING 2 1/2" x 3" x 180 Alloy Bronze
2 F351031 2 NIPPLE UNF 1/4" GREASE
3 WA101302 1 + LINK

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

4-9
Tilt Unit

Swivel
Serial numbers from 622595 to _ _ _ _ _ _

4 - 10
Tilt Unit

Swivel
Serial numbers from 622595 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110656 SWIVEL
1 19H2029 2 BOLT UNC 1/2" x 2 1/4" G8
2 F350040 2 BUSH
3 F351025 2 NUT UNC 1/2" G8 NYLOC
4 F351028 2 NUT UNC 7/8" G8 NYLOC
5 F351031 2 NIPPLE UNF 1/4" GREASE
6 WA101346 2 BOLT UNC 7/8" x 3" G8
7 WA102019 2 WASHER 7/8" HARDENED
8 WA110216 1 SWIVEL INNER
8a F350041 2 + FITTING 1" BSP x 1" BSP ELBOW
8b F350559 1 + FITTING 3/8" BSP x 3/8" BSP ELBOW
8c F351061 2 + FITTING 1 1/16" JIC x 1 1/16" JIC ELBOW
9 WA110566 1 SWIVEL OUTER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

4 - 11
Tilt Unit

Notes

4 - 10
SECTION 5

Chain Saw

5-1
Chain Saw

Saw Units
Serial numbers from 622004 to _ _ _ _ _ _

5-2
Chain Saw

Saw Units
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


1 MAIN SAW SUPERCUT 100 SAW
WA106241 1 SAW UNIT
WA106787 1 VALVE ASSEMBLY
WA107212 1 HOSE KIT
WA108506 1 HOSE KIT
WA107217 1 FITTINGS KIT

2 $ MAIN SAW 3/4" SAW


WA106242 1 SAW UNIT
WA106250 1 VALVE ASSEMBLY
WA108184 1 HOSE KIT
WA108199 1 FITTINGS KIT
SAW LIMITING 3/4" SAW

3 TOP SAW
WA106246 1 SAW UNIT
WA107213 1 HOSE KIT
WA107215 1 FITTINGS KIT
WA107216 1 FITTINGS KIT

NO TOP SAW

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5-3
Chain Saw

Main Saw Mounting - Supercut 100


Serial numbers from 622542 to _ _ _ _ _ _

5-4
Chain Saw

Main Saw Mounting - Supercut 100


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106241 SAW UNIT SUPERCUT 100
1 F350188 1 COVER
2 F350189 1 COVER
3 F351024 6 NUT UNC 3/8" NYLOC G8
4 WA100221 1 BOLT UNC 1/2 " x 1 1/4" G8
5 WA100299 5 BOLT UNC 7/16 " x 1 1/4" G8
6 WA109180 2 BOLT M10 x 55 S/CAP
7 WA102244 11 WASHER 3/8" DISC LOCK
8 WA102398 5 WASHER 7/16" DISC LOCK
9 WA102499 6 BOLT UNC 1/2 " x 1" G8
10 WA102555 7 WASHER 1/2" DISC LOCK
11 WA103060 9 BOLT M10 x 30 S/CAP
12 WA103424 6 BOLT UNC 3/8 " x 1 1/2" G8
13 WA105996 1 GUIDE BAR 82cm, 0.404"
13 WA105995 1 $ GUIDE BAR 90cm, 0.404"
14 WA106243 1 RING SAW MOUNT
15 WA106248 1 SAW UNIT
16 WA106532 1 GUARD
17 WA106742 1 OILER
18 WA107886 1 COVER Rubber
19 WA108437 1 GUARD Chain
20 WA109455 1 ? CHAIN 0.404" 94 LINK
20 1 ?$ CHAIN 0.404" 101 LINK
21 WA102964 12 WASHER 3/8" HARDENED
22 WA109290 1 GUARD
23 WA110583 1 GUARD
24 WA100733 2 BOLT UNC 1/2 " x 1 1/2" G8
25 WA100044 2 WASHER 1/2" HARDENED

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5-5
Chain Saw

Main Saw Assembly - Supercut 100


Serial numbers from 622004 to _ _ _ _ _ _

5-6
Chain Saw

Main Saw Assembly - Supercut 100


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106248 SAW UNIT HULTDINS SUPERCUT 100
2 F005626 4 GREASE FITTING NPTF 1/8
3 F003727 1 GREASE FITTING M6
4 F056047 4 SOCKET HD. CAP SCREW M6x10 mm (12.9)
5 F056036 1 COVER PLATE
6 F056033 3 SWIVEL SEAL RING Kit
7 F056034 1 SAW STAND
8 F056031 1 PLUG 95° FEED OUT
9 F056032 1 GEAR DRIVE W. BEARING
10 F026743 2 DOWEL PIN 8 x 14
11 F061582 1 WASHER
12 F056048 8 SOCKET HD. CAP SCREW M8x14 mm (12.9)
13 F057433 1 WASHER LEFT HANDED.
14 F434977 1 SENSOR WHEEL, 12Z / 12 (LOGRITE CONTROLLER)
14 F057432 1 $ SENSOR WHEEL, 24Z / 24 (TIMBERMATIC CONTROLLER)
15 F057427 1 SOCKET HD. CAP SCREW MLC6S 06x12 mm (12.9)
19 F056049 9 SOCKET HD. CAP SCREW M6x08 mm (12.9)
23 F010829 8 SOCKET HD. CAP SCREW M8x40 mm (12.9)
25 F052837 2 SOCKET HD. CAP SCREW M8x45 mm (12.9)
26 F056023 1 TENSIONING DEVICE
27 F056024 1 BLEEDER SCREW
28 F056021 1 SLEEVE
29 F056022 1 LOCKING PIN
30 F056019 1 COMPRESSION SPRING
31 F056020 1 PISTON
32 F004573 1 O-RING 11.3x2.4 mm, KIT
33 F057430 1 COMPRESSION SPRING
34 F056018 1 PISTON
35 F004568 2 O-RING 15.3x2.4 mm, KIT
36 F056044 2 O-RING 4.76x1.78 mm, KIT
37 F062656 2 GUIDE SCREW WITH BAR HOLDER #7 & #8
38 F056051 2 ALLEN SET SCREW MP6SS 10x10 mm
39 F060989 1 BAR HOLDER #8
40 F057431 1 SPACER ONLY ON 95° FEED OUT
43 F056015 2 GUIDE SCREW
44 F056016 1 PISTON
45 F056013 1 PISTON SEAL KIT
46 F056014 1 GUIDE RING KIT
47 F056011 1 CAP
48 F056045 1 O-RING 40.6x2.4 mm, KIT
49 F056012 1 PISTON ROD SEAL KIT
50 F056009 1 PISTON ROD 95° FEED OUT
52 F013913 1 O-RING 21.5x2.4 mm, KIT
53 F056007 1 BARREL Ø 40 mm, 95° FEED OUT
54 F057434 1 SEAL RING KIT
55 F056005 1 CONTACT FLANGE
61 F056050 4 SOCKET HD. CAP SCREW M8x260 mm (12.9), 95° FEED OUT
71 F011293 1 PLUG VSTI 1/8"
@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION
ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5-7
Chain Saw

Main Saw Assembly - Supercut 100


Serial numbers from 622004 to _ _ _ _ _ _

5-8
Chain Saw

Main Saw Assembly - Supercut 100


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


72 F062033 1 CHECK VALVE
73 F434971 1 PILOT VALVE
74 F057429 1 COMPRESSION SPRING
75 F056037 1 SEAL KIT

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5-9
Chain Saw

Main Saw Lubrication - Supercut 100


Serial numbers from 622004 to _ _ _ _ _ _

5 - 10
Chain Saw

Main Saw Lubrication – Supercut 100


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


LUBRICATION PUMP
1 F058839 1 STRAINER MANIFOLD ASSY.
2 F061681 1 MANIFOLD
3 F058841 1 CHECK VALVE
4 F011057 1 ELBOW NIPPLE MBSP #4 - MJIC #4
5 F056046 1 O-RING 34.5 x 2.4, KIT
6 F058842 1 HYDRAULIC HOSE ASSY. FJIC #4 str. - FJIC #4 str.
7 F058843 1 GLAND SCREW
8 F062514 1 BUSHING
9 F025813 1 ELBOW NIPPLE MBSP #2 - MJIC #4
10 F058845 1 O-RING 10 x 3, KIT
11 F005634 1 O-RING 19.2 x 3.0, KIT
12 F061682 1 HOUSING ASSY. ITEM # 11,13,14
13 F058847 1 ALLEN SET SCREW MP6SS 4 x 5
14 F114468 1 O-RING 2.9 x 1.78, kit
15 F062515 1 OIL PIPE 3.5ML 95° FEED OUT, ITEM # 16
16 F058848 1 O-RING 9.3 x 2.4, KIT
18 F010726 4 SOCKET HD. CAP SCREW M5 x 25 12.9
19 F058849 1 CHECK VALVE RC1
20 F008355 1 STRAINER
21 F058850 1 COMPRESSION SPRING
22 F005170 1 BONDED SEAL BSP 3/4"
23 F058851 1 NIPPLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 11
Chain Saw

Main Saw Cut Control - Supercut 100


Serial numbers from 622464 to _ _ _ _ _ _

5 - 12
Chain Saw

Main Saw Cut Control - Supercut 100


Serial numbers from 622464 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


CUT CONTROL UNIT
1 F057755 1 COVER
2 F057754 1 HOUSING
3 WA107841 1 SENSOR, PNP LOGRITE CONTROLLER
3 F056043 1 $ SENSOR, NPN TIMBERMATIC CONTROLLER
4 F056042 3 CABLE
5 F018777 3 SOCKET HD. CAP SCREW M6x70 mm (12.9)
6 F056039 2 DOWEL PIN CP 5x6
7 F022641 2 PLUG BSPT 3/8"
8 F057757 1 PLATE
9 F056047 2 SOCKET HD. CAP SCREW M6x10 mm (12.9)
10 F022700 1 PLUG M10x1
11 F063884 1 NIPPLE
12 F057758 3 NUT M8x1
13 WA108472 1 NUT BSPP #8
14 WA110266 1 GLAND M12 x 1.5
15 F056043 2 SENSOR, NPN LOGRITE CONTROLLER
15 F056043 2 SENSOR, NPN TIMBERMATIC CONTROLLER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 13
Chain Saw

Main Saw Sprocket - Supercut 100


Serial numbers from 622334 to _ _ _ _ _ _

5 - 14
Chain Saw

Main Saw Sprocket - Supercut 100


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


SAW MOTOR F11-19
1 WA107641 1 SAW MOTOR F11-19, LEFT
WA103594 1 SEAL KIT
2 F057426 4 SOCKET HD. CAP SCREW M12 x 22 (12.9)
3 F061583 1 KEY 8 x 7 x 40
4 F003230 1 SHAFT SEAL F11-19 ATD 30/52x6
5 F035014 1 WASHER
6 F003372 1 RETAINING RING SGH 52
7 F058983 1 SPACER F11-19
8 WA103415 % SHIM 0.25 MM
8 F034301 % SHIM 0.50 MM
8 F034302 % SHIM 1.00 MM
9 F046098 1 RIM SPROCKET 12 TOOTH
10 F061584 1 CHAIN CATCHER F11-19
11 19M6693 1 SOCKET HD. CAP SCREW M8 x 50 (12.9)
12 1 WASHER M8 DISC LOCK

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 15
Chain Saw

Main Saw Oiler - Supercut 100


Serial numbers from 622007 to _ _ _ _ _ _

5 - 16
Chain Saw

Main Saw Oiler - Supercut 100


Serial numbers from 622007 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106742 OILER
1 F350510 1 MANIFOLD -
2 WA103579 4 BOLT M6 x 40 S/CAP
3 WA103149 1 GASKET -
4 WA103543 1 STRAINER -
5 WA100213 4 WASHER 1/4" DISC LOCK

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 17
Chain Saw

Main Saw Mounting - Waratah 3/4


Serial numbers from 622569 to _ _ _ _ _ _

5 - 18
Chain Saw

Main Saw Mounting - Waratah 3/4


Serial numbers from 622569 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106242 MAIN SAW 3/4" SAW
1 19H2433 3 BOLT UNC 1/2" x 2" G8
2
3 F350282 2 WASHER
4
5
6 F351024 6 NUT UNC 3/8" NYLOC G8
7 F351025 3 NUT UNC 1/2" NYLOC G8
8 F351139 1 SWITCH LOGRITE CONTROLLER
9 1 NUT M30
8 WA101136 1 $ SWITCH TIMBERMATIC CONTROLLER
9 1 NUT M30
10 WA109012 1 HYDRAULIC CYLINDER
11 WA100044 3 WASHER 1/2" HARDENED
12 WA100299 6 BOLT UNC 7/16" x 1 1/4" G8
13 WA100928 2 BOLT UNC 3/8" x 1 1/4" G8
14 WA101342 2 BOLT UNC 5/16" x 3/4" G8
15 WA110321 1 SUPPORT
16 WA101639 1 OIL PUMP
17 WA102244 16 WASHER 3/8" DISC LOCK
18 WA102398 6 WASHER 7/16" DISC LOCK
19 WA102499 6 BOLT UNC 1/2x1" G8
20 WA102525 2 WASHER 5/16" HARDENED
21 WA102555 6 WASHER 1/2" DISC LOCK
22 WA103418 1 GUIDE BAR 31", 3/4" PITCH
23 WA103424 6 BOLT UNC G8 3/8" x 1 1/2"
24 WA103474 2 BOLT UNC G8 3/8" x 1"
25 WA106149 1 HOUSING
26 WA106247 1 SAW UNIT
27 WA106419 1 COVER
28 WA106420 1 COVER
29 WA106573 1 GUARD
30 WA101154 1 ? CHAIN 3/4" 50 LINK
31 WA109239 1 COVER
32 WA109290 1 GUARD

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 19
Chain Saw

Main Saw Assembly - Waratah 3/4


Serial numbers from 622100 to _ _ _ _ _ _

5 - 20
Chain Saw

Main Saw Assembly - Waratah 3/4


Serial numbers from 622100 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106247 SAW UNIT
1 WA109147 1 RETAINER
2 F350244 1 NUT
3 WA108597 1 STUD UNC 5/8" x 57mm
4 F350276 1 CHAIN SPROCKET RIM 9 TOOTH 3/4"
5 F350606 1 SEAL 8 x 4 x 600 FELT
6 F351031 1 NIPPLE UNF 1/4" GREASE
7 F351038 2 DOWEL PIN 6 x 30mm
8 WA100426 8 WASHER 5/16" DISC LOCK
9 WA100603 1 O-RING
10 WA100842 1 BOLT M12 x 45 C10.9
11 WA100843 1 PLATE SLIDER
12 WA101353 1 PLATE CLAMP
13 WA101844 1 NUT UNC 5/8" G8
14 WA101959 18 BOLT UNF 5/16" x 1" S/Cap
15 WA102464 8 BOLT UNF 5/16" x 1 1/2" G8
17 WA102580 1 WASHER 5/8" HARDENED
18 WA102872 1 RING
19 WA102933 1 BEARING
20 WA102936 1 SHIM 0.25mm
20 WA103407 1 SHIM 0.5 mm
20 WA102945 1 SHIM 1.0mm
21 WA103026 1 WASHER TAB
22 WA103039 1 RETAINER
23 WA108273 4 CAP SCREW UNF 1/2" x 1 1/2" S/CAP
24 WA101172 1 HYDRAULIC MOTOR
WA100499 KIT SEAL
25 WA103468 1 SPACER
26 WA103505 1 BOLT UNC 7/16" x 3" G8
27 WA106125 1 ADAPTOR
28 WA106146 1 ADAPTOR
29 WA107888 1 ARM
30 WA108441 1 GUARD
31 WA108463 3 BOLT UNF 5/16" x 1 3/4" S/Cap

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 21
Chain Saw

Main Saw Adjuster - Waratah 3/4


Serial numbers from 622100 to _ _ _ _ _ _

5 - 22
Chain Saw

Main Saw Adjuster - Waratah 3/4


Serial numbers from 622100 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350244 1 NUT
1 F350321 1 NUT
2 WA108597 1 STUD UNC 5/8" x 57mm
3 WA101844 1 NUT UNC 5/8" G8
4 WA102580 1 WASHER HARDENED 5/8"

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 23
Chain Saw

Main Saw Limiting - Waratah 3/4


Serial numbers from 622404 to _ _ _ _ _ _

5 - 24
Chain Saw

Main Saw Limiting - Waratah 3/4


Serial numbers from 622404 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


SAW LIMITING 3/4" SAW
1 19H3884 3 BOLT UNC 5/16" x 1" G8 C/SUNK
2 F056042 2 CABLE
3 F056043 2 SENSOR LOGRITE CONTROLLER
2 NUT M8
3 F056043 2 $ SENSOR TIMBERMATIC CONTROLLER
2 NUT M8
4 WA100426 4 WASHER 5/16" DISC LOCK
5 WA101342 2 BOLT UNC 5/16" x 3/4" G8
6 WA102058 2 BOLT UNC 5/16" x 1 1/4" G8
7 WA109796 1 HOUSING
8 WA109797 1 GEAR
9 WA109865 1 GUARD
10 WA109866 1 PLATE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 25
Chain Saw

Main Saw Cylinder - Waratah 3/4


Serial numbers from 622368 to _ _ _ _ _ _

5 - 26
Chain Saw

Main Saw Cylinder - Waratah 3/4


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA109012 HYDRAULIC CYLINDER
1 WA109156 1 BARREL
2 WA101108 1 BUSH
3 WA101097 1 CIRCLIP
4 F351031 1 NIPPLE UNF 1/4" GREASE
5 WA109212 1 ROD
6 WA101108 1 BUSH
7 WA101097 1 CIRCLIP
8 F351031 1 NIPPLE UNF 1/4" GREASE
9 WA109206 1 GLAND
10 WA109176 1 PISTON
WA109032 1 SEAL KIT
11 1 BOLT M14 x 47 S/CAP
12 1 PISTON SEAL COMPLETE
13 1 O RING
14 1 BACK UP RING
15 1 ROD SEAL
16 1 ROD WIPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 27
Chain Saw

Main Saw Oiler - Waratah 3/4


Serial numbers from 622007 to _ _ _ _ _ _

5 - 28
Chain Saw

Main Saw Oiler - Waratah 3/4


Serial numbers from 622007 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA101639 OIL PUMP
1 WA100138 1 BACK-UP RING
2 WA100714 1 FITTING
3 WA101140 2 SEAL
4 WA101639 1 + HOUSING
5 WA102059 1 O-RING
6 WA102193 4 SCREW M6 x 30 CL10.9 S/CAP
7 WA102583 1 FITTING
8 WA102815 1 SPRING
9 WA103149 1 GASKET
10 WA103470 1 PISTON
11 WA103543 1 STRAINER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 29
Chain Saw

Topping Saw Mounting


Serial numbers from 622004 to _ _ _ _ _ _

5 - 30
Chain Saw

Topping Saw Mounting


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102499 TOP SAW
1 WA100733 2 BOLT UNC 1/2" x 1" G8
2 WA102499 3 BOLT UNC 1/2" x 1" G8
3 WA102555 8 WASHER 1/2" DISC LOCK
4 WA102822 3 BOLT UNC 1/2" x 1 3/4" G8
5 WA104447 1 GUIDE BAR 64cm 0.404 (080")
6 WA106245 1 SAW UNIT
7 WA106437 1 COVER
8 WA104722 1 ? SAW CHAIN 0.404 74 Link (080")

NO TOP SAW
9 WA100733 2 SCREW BOLT UNC G8 1/2X1 1/2"
10 WA102555 8 WASHER 1/2" DISC LOCK
11 WA102595 3 NUT UNC 1/2" G8
12 WA102822 3 BOLT UNC 1/2" x 1 3/4" G8
13 WA107881 1 COVER
14 WA107884 1 COVER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 31
Chain Saw

Topping Saw Assembly


Serial numbers from 622606 to _ _ _ _ _ _

5 - 32
Chain Saw

Topping Saw Assembly


Serial numbers from 622606 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106245 SAW UNIT
1 F350284 1 STUD UNF 3/8" x 45mm
2 WA106625 1 SPROCKET 11 TOOTH
3 F350315 2 RETAINER
4 F350340 1 ADJUSTER
5 F350341 1 STUD
6 F350345 1 RETAINER
7 F350347 1 PLATE SLIDE
8 F350348 1 PLATE CLAMP
9 WA109010 1 HYDRAULIC CYLINDER
10 WA100221 2 BOLT UNC 1/2" x 1 1/4" G8
11 F351019 1 NUT UNF 3/8" NYLOC G8
12 F351020 1 NUT UNF 5/8" NYLOC G8
13 F351037 2 DOWEL PIN 6 x 20mm
14 F351139 1 SWITCH LOGRITE CONTROLLER
15 2 NUT M30
14 WA101136 1 $ SWITCH TIMBERMATIC CONTROLLER
15 1 NUT M30
16 WA100213 3 WASHER 1/4" DISC LOCK
17 WA110699 1 BASE
18 WA100491 1 HYDRAULIC MOTOR
WA103595 KIT SEAL
19 WA100538 1 BEARING
20 WA100569 1 CIRCLIP
21 WA100928 2 BOLT UNC 3/8" x 1 1/4" G8
22 WA101307 1 BOLT UNC 1/4" x 2 1/2" G8
23 WA102555 2 WASHER 1/2" DISC LOCK
24 WA102580 1 WASHER 5/8" HARDENED
25 WA102244 2 WASHER 3/8" DISC LOCK
26 WA104783 1 ARM
29 WA105062 1 CIRCLIP
31 WA103439 1 BOLT M6 x 25 C10.9
27 WA102825 1 COVER
32 WA102964 3 WASHER 3/8" HARDENED
33 WA106621 1 SPACER
34 WA106622 % SHIM 0.25mm
34 WA106623 % SHIM 0.5mm
34 WA106624 % SHIM 1.0mm
35 WA101162 2 BOLT UNC 1/4" x 3/4" G8
36 WA110673 1 BRACKET

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 33
Chain Saw

Topping Saw Cylinder


Serial numbers from 622656 to _ _ _ _ _ _

5 - 34
Chain Saw

Topping Saw Cylinder


Serial numbers from 622656 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA109010 HYDRAULIC CYLINDER
1 WA109154 1 BARREL
2 WA100661 1 BUSH
3 WA103443 1 CIRCLIP
4 F351031 1 NIPPLE UNF 1/4" GREASE
5 WA109210 1 ROD
6 WA100661 1 BUSH
7 WA103443 1 CIRCLIP
8 WA100184 1 NIPPLE UNF 1/4" GREASE 45Deg
9 WA109205 1 GLAND
10 WA109175 1 PISTON
WA109031 1 SEAL KIT
11 19M3148 1 BOLT M10 x 40 S/CAP
12 1 PISTON SEAL COMPLETE
13 1 O RING
14 1 BACK UP RING
15 1 ROD SEAL
16 1 ROD WIPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

5 - 35
Chain Saw

Notes

5 - 36
SECTION 6A

Electrical
(Logrite Controller)

6A - 1
Electrical (Logrite Controller)

Electrical System
Serial numbers from 622334 to _ _ _ _ _ _

3
4
2

6 5 7
9 10

6A - 2
Electrical (Logrite Controller)

Electrical System
Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


LOGRITE SYSTEM
1 WA106280 1 HEAD BOX
2 F350613 1 CABIN BOX
3 F350614 1 CIRCUIT BOX OIL SOLENOID
4 WA100430 1 CIRCUIT BOX KEY SWITCH
5 WA105447 1 KEYPAD BACKLIT
6 F351143 1 DISPLAY MODULE
7 WA101210 1 KIT PRINTER
8 WA101889 1 CABLE
9 F350822 2 ? MANUAL

HANDLE KIT DANFOSS


10 F350620 1 CONTROL LEFT HAND
11 F350621 1 CONTROL RIGHT HAND

WA108194 $ HANDLE KIT SUREGRIP


WA107633 1 ? MODULE KEYPAD INTERFACE
WA109496 1 ? KIT LEFT HAND CONTROL
WA110213 1 ? KIT RIGHT HAND CONTROL

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 3
Electrical (Logrite Controller)

Cabin Module Box


Serial numbers from 622004 to _ _ _ _ _ _

2
21
8 4

13
3
23
5

14

15

6A - 4
Electrical (Logrite Controller)

Cabin Module Box


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350613 ELECTRONIC CONTROL UNIT
1 WA102223 4 BOLT M5 x 16 S/CAP S/S
2 WA102159 4 BOLT UNC 1/4" x 1" B/HD S/CAP
3 WA103366 4 BOLT BSW 5/16" x 1 1/4" S/CAP B/HD [Black]
4 F351022 4 NUT UNC 1/4" G8 NYLOC
5 F351023 4 NUT UNC 5/16" G8 NYLOC
6 WA103479 4 WASHER M5 FLAT S/S
7 WA102596 4 WASHER M5 STAR
8 WA103363 1 CIRCUIT BOX
9 WA101101 2 SEAL PG21 GLAND
10 WA102687 2 SEAL PG21 MULTI INSERT 2 x 8mm
11 F351137 1 SEAL PG16 GLAND
12 WA102899 1 SEAL PG11 GLAND
13 WA100814 1 SUPPORT
14 WA101735 4 BUSH
15 WA102755 4 BUSH
16 WA103153 1 DECAL
17 WA103451 3 CONNECTOR 9 WAY SOCKET
20 WA102068 4 CONNECTOR 15 WAY SOCKET
21 WA100384 1 ELECTRONIC CONTROL UNIT CABIN MODULE
22 WA101464 4m CABLE
23 WA101707 25m CABLE
24 F351146 1 CABLE
25 WA102449 1 INSTALL DOCUMENTATION
26 WA103269 18 SCREW LOCK ASSEMBLY

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 5
Electrical (Logrite Controller)

Screen & Printer


Serial numbers from 622004 to _ _ _ _ _ _

10
9

6A - 6
Electrical (Logrite Controller)

Screen & Printer


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350613 CABIN BOX
1 F351143 1 DISPLAY MODULE
2 WA102264 1 COMPUTER ACCESSORY SUN SHADE KIT

WA101210 1 KIT PRINTER


3 WA103366 4 BOLT BSW 5/16" x 1 1/4" B/HD
4 F351023 4 NUT UNC 5/16" NYLOC G8
5 WA101735 4 BUSHING
6 WA102755 4 BUSHING
7 WA100460 1 BRACKET
8 WA102749 1 PRINTER COMPUTER

9 WA101889 1 CABLE
10 WA102939 3 CONNECTOR DB9 SHELL

11 WA101649 1 COMPUTER PAPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 7
Electrical (Logrite Controller)

Key Switch Box


Serial numbers from 622004 to _ _ _ _ _ _

3 4

6
2
7

11

10

6A - 8
Electrical (Logrite Controller)

Key Switch Box


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350613 CABIN BOX
WA100430 1 CIRCUIT BOX KEY SWITCH
1 F350807 4 SCREW M3 x 6 B/HD
2 WA100390 1 HOUSING
3 WA102522 1 PRINTED CIRCUIT
4 WA103211 2 RELAY
5 WA102892 1 SWITCH
6 WA101101 1 SEAL PG21 GLAND
7 WA102687 1 SEAL PG21 MULTI INSERT
8 WA102205 1 FUSE HOLDER
9 WA104798 1 FUSE
10 WA102551 4.5m WIRING HARNESS
11 WA100887 8.3m CABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 9
Electrical (Logrite Controller)

Oil Box
Serial numbers from 622004 to _ _ _ _ _ _

10

12

4 6

2 3

6A - 10
Electrical (Logrite Controller)

Oil Box
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350613 CABIN BOX
F350614 1 CIRCUIT BOX OIL SOLENOID
1 WA103035 1 CIRCUIT BOX
2 WA101101 1 SEAL PG21 GLAND
3 WA102579 1 SEAL PG21 MULTI INSERT
4 WA102899 1 INSULATING SLEEVE PG 11 GLAND
5 WA100416 0.06m TERMINAL RAIL
6 WA101209 3 TERMINAL 2 PIN LINK
7 WA101618 2 TERMINAL END STOP
8 WA104663 8 TERMINAL
9 WA104664 1 TERMINAL END PLATE
10 WA101173 3 CONNECTOR PLUG
11 WA103215 3 CONNECTOR SLEEVE
12 WA101464 3m CABLE
13 WA101557 6m CABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 11
Electrical (Logrite Controller)

Head Module Box


Serial numbers from 622081 to _ _ _ _ _ _

6A - 12
Electrical (Logrite Controller)

Head Module Box


Serial numbers from 622081 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106280 1 HEAD BOX
1 F350612 1 CIRCUIT BOX
3 WA100425 1 CIRCUIT BOX LID
2 F351137 1 SEAL PG16 GLAND
4 WA101101 6 SEAL PG21 GLAND
5 WA101912 4 BOLT M6 x 25 S/CAP S/S
6 WA102403 4 BOLT M6 x 30 S/CAP
7 WA102973 1 SAFETY SIGN
8 WA103128 1 SEAL PG21 DUMMY PLUG
9 WA105462 4 O RING
10 WA106586 4 ABSORBER
11 WA100838 19m CABLE
12 WA101173 3 CONNECTOR
13 WA101207 8 WASHER M6 FLAT S/S
14 WA101754 3 CONNECTOR
15 WA102571 1 SEAL PG16 DUMMY PLUG
16 WA102579 6 SEAL PG21 MULTI INSERT 4 x 6mm
17 WA102633 8 WASHER M6 INTERNAL LOCK
18 WA103215 12 CONNECTOR
19 WA103294 1 DECAL
20 WA106603 1 ELECTRONIC CONTROL UNIT HEAD MODULE
21 WA108469 1 LABEL

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 13
Electrical (Logrite Controller)

Control Handle - Danfoss Left Hand


Serial numbers from 622004 to _ _ _ _ _ _

6A - 14
Electrical (Logrite Controller)

Control Handle - Danfoss Left Hand


Serial numbers from 622004 to _ _ _ _ _ __

ITEM PART NUMBER QTY DESCRIPTION


F350620 1 CONTROL LEFT HAND
1 600-61-03-12 2 SCREW PAN HEAD M3X12 M3 x 12 PAN HEAD
2 F350807 4 SCREW M3 x 6 B/HD
3 WA100236 2 NUT M3 CL10.9
4 WA101489 2 WASHER M3 STAR
5 WA103183 1 HANDLE ON/OFF
6 WA100683 2 SPRING
7 WA102025 1 KNOB
8 WA103014 2 HANDLE, HALF SHELL
9 WA101012 1 ACTUATOR
10 1 SHAFT
11 WA103262 2 SCREW
12 1 SCREW
13 WA102050 2 SCREW
14 WA103502 2 LOCK NUT
15 2 SPRING WASHER
16 2 SCREW
17 2 SCREW
18 2 STAR WASHER
19 1 STAR WASHER
20 1 HANDLE CLAMP
21 WA102962 2 SWITCH, MICRO
22 F350809 4 SWITCH
23 F350622 1 MOUNTING PARTS
24 F350624 1 COVER
25 F350623 1 PUSH BUTTON
26 F350632 1 DECAL
27 F351146 5.5M CABLE
28 WA101203 1 CONNECTOR 15 WAY BACK SHELL
29 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 15
Electrical (Logrite Controller)

Control Handle - Danfoss Right Hand


Serial numbers from 622004 to _ _ _ _ _ _

6A - 16
Electrical (Logrite Controller)

Control Handle - Danfoss Right Hand


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350621 1 CONTROL RIGHT HAND
1 600-61-03-12 2 SCREW PAN HEAD M3X12 M3 x 12 PAN HEAD
2 F350807 4 SCREW M3 x 6 B/HD
3 WA100236 2 NUT M3 CL10.9
4 WA100640 1 HANDLE PVRE
5 1 SCREW
6 1 STAR WASHER
7 WA102025 1 KNOB
8 2 SEAL
9 WA100294 1 HANDLE
10 1 SHAFT
11 WA101012 1 ACTUATOR
12 WA103014 2 HANDLE, HALF SHELL
13 2 STAR WASHER
14 2 SCREW
15 WA103502 2 LOCK NUT
16 WA102050 2 SCREW
17 WA103262 2 SCREW
18 2 SPRING WASHER
19 1 HANDLE CLAMP
20 1 PROPORTIONAL ASSEMBLY
21 WA100140 1 SWITCH
22 WA100560 1 POTENTIOMETER
23 F350809 4 SWITCH
24 F350622 1 MOUNTING PARTS
25 F350625 1 HOUSING
26 F350624 1 COVER
27 F350633 1 DECAL
28 F351146 5.5M CABLE
29 WA101203 1 CONNECTOR 15 WAY BACK SHELL
30 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 17
Electrical (Logrite Controller)

Control Handle - Danfoss Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

6A - 18
Electrical (Logrite Controller)

Control Handle - Danfoss Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA105447 1 KEYPAD BACKLIT
1 3 SCREW M4 x 12 B/HD
2 4 SCREW
3 WA102130 1 SEAL PG9 GLAND
4 F351146 CABLE
5 WA101732 1 CONNECTOR 15 WAY PLUG
6 WA101203 1 CONNECTOR 15 WAY BACK SHELL
7 1 BRACKET

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 19
Electrical (Logrite Controller)

Control Handle - Suregrip Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

6A - 20
Electrical (Logrite Controller)

Control Handle - Suregrip Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA108194 HANDLE KIT SUREGRIP
1 WA107633 1 MODULE KEYPAD INTERFACE
2 WA102068 2 CONNECTOR 15 WAY SOCKET
3 WA102130 1 SEAL PG9 GLAND
4 F351146 CABLE
5 WA101203 1 CONNECTOR 15 WAY BACK SHELL
6 WA101732 1 CONNECTOR 15 WAY PLUG
7 WA108197 1 ? LABEL LEFT CONTROL
8 WA108198 1 ? LABEL RIGHT CONTROL
WA109496 1 KIT LEFT HAND CONTROL
WA102001 1 CONTROL
9 1 PANEL ASSEMBLY LEFT
10 F057639 1 PANEL
11 F057214 10 SWITCH
12 1 CASE
13 F057649 2 SCREW
14 F057646 2 SCREW
15 1 PLATE
16 1 CABLE
17 1 GROMMET
18 WA101203 2 CONNECTOR 15 WAY BACK SHELL
19 WA101732 2 CONNECTOR 15 WAY PLUG
WA110213 1 KIT RIGHT HAND CONTROL
WA102001 1 CONTROL
20 1 PANEL ASSEMBLY RIGHT
21 1 PANEL
22 F057214 10 SWITCH
23 F057638 1 CASE
24 F057649 2 SCREW
25 F057646 2 SCREW
26 1 PLATE
27 1 CABLE
28 1 GROMMET
29 WA101203 2 CONNECTOR 15 WAY BACK SHELL
30 WA101732 2 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 21
Electrical (Logrite Controller)

Control Handle - Suregrip Left Hand


Serial numbers from 622334 to _ _ _ _ _ _

6A - 22
Electrical (Logrite Controller)

Control Handle - Suregrip Left Hand


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102001 1 CONTROL
1 F057642 1 CASE
2 F057641 1 CASE
3 F057645 1 PIN
4 F057636 1 BUSHING
5 F057650 1 CABLE HARNESS
6 F058182 2 SWITCH
7 F057215 2 SWITCH
8 F057644 2 SPRING KIT
9 F057647 2 SCREW
10 F057648 5 SCREW
11 F057637 1 GROMMET
1 PANEL ASSY
12 1 SWITCH PANEL
13 F057215 6 SWITCH
14 F057647 12 SCREW
15 WA101203 1 CONNECTOR 15 WAY BACK SHELL
16 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 23
Electrical (Logrite Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622334 to _ _ _ _ _ _

6A - 24
Electrical (Logrite Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102001 1 CONTROL
1 F057642 1 CASE
2 F057641 1 CASE
3 F057645 1 PIN
4 F057636 1 BUSHING
5 F057650 1 CABLE HARNESS
6 F058182 2 SWITCH
7 F057215 2 SWITCH
8 F057644 2 SPRING KIT
9 F057647 2 SCREW
10 F057648 5 SCREW
11 F057637 1 GROMMET
1 PANEL ASSY
12 1 SWITCH PANEL
13 F057215 6 SWITCH
14 F057647 12 SCREW
15 WA101203 1 CONNECTOR 15 WAY BACK SHELL
16 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6A - 25
Electrical (Logrite Controller)

Notes

6A - 26
SECTION 6B

Electrical
(Logrite Colour Screen
Controller)

6B - 1
Electrical (Logrite Colour Screen Controller)

Electrical System
Serial numbers from 622334 to _ _ _ _ _ _

6B - 2
Electrical (Logrite Colour Screen Controller)

Electrical System
Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


LOGRITE SYSTEM
1 F350822 2 ? MANUAL
2 WA101210 1 KIT PRINTER
3 WA109063 1 CABLE
4 WA106280 HEAD BOX HTH622B
5 WA110523 1 CABIN BOX
6 F350614 1 CIRCUIT BOX OIL SOLENOID
7 WA100430 1 CIRCUIT BOX KEY SWITCH
8 WA105476 1 DISPLAY MODULE
9 WA109324 1 KEYPAD NAVIGATION

HANDLE KIT DANFOSS


10 F350620 1 CONTROL LEFT HAND
11 F350621 1 CONTROL RIGHT HAND
12 WA105447 1 KEYPAD BACKLIT

WA108194 $ HANDLE KIT SUREGRIP


WA107633 1 ? MODULE KEYPAD INTERFACE
WA109496 1 ? KIT LEFT HAND CONTROL
WA110213 1 ? KIT RIGHT HAND CONTROL

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 3
Electrical (Logrite Colour Screen Controller)

Cabin Module Box


Serial numbers from 622334 to _ _ _ _ _ _

6B - 4
Electrical (Logrite Colour Screen Controller)

Cabin Module Box


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110523 CABIN BOX
1 F351022 4 NUT UNC 1/4" NYLOC G8
2 F351023 4 NUT UNC 5/16" NYLOC G8
3 F351137 1 SEAL PG16 GLAND
4 WA100814 1 SUPPORT
5 WA101101 2 SEAL PG21 GLAND
6 WA101203 1 CONNECTOR 15 WAY BACK SHELL
7 WA101707 25m CABLE BOOM
8 WA101732 1 CONNECTOR 15 WAY PLUG
9 WA101735 4 BUSHING
10 WA102068 4 CONNECTOR 15 WAY SOCKET
11 WA102159 4 BOLT UNC 1/4" x 1" B/HD
12 WA102223 4 BOLT M5 x 16 S/S S/CAP
13 WA102449 1 INSTALL DOCUMENTATION
14 WA102596 4 WASHER M5 STAR
15 WA102687 2 SEAL PG21 MULTI INSERT 2 x 8mm
16 WA102755 4 BUSHING
17 WA102899 1 SEAL PG11 GLAND
18 WA103211 RELAY
19 WA103269 18 SCREW LOCK ASSEMBLY
20 WA103363 1 CIRCUIT BOX
21 WA103366 4 BOLT BSW 5/16" x 1 1/4" B/HD
22 WA103451 5 CONNECTOR 9 WAY SOCKET
23 WA103479 4 WASHER M5 S/S FLAT
24 WA105479 1 ELECTRONIC CONTROL UNIT CABIN MODULE
25 WA107672 1 DECAL
26 WA101464 3m CABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 5
Electrical (Logrite Colour Screen Controller)

Screen & Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

6B - 6
Electrical (Logrite Colour Screen Controller)

Screen & Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA105476 1 DISPLAY MODULE
1 WA110544 1 CONNECTOR MALE
2 WA110547 1 CABLE VGA EXTN
WA110546 1 CABLE POWER
3 2m CABLE
4 WA110545 1 CONNECTOR FEMALE
5 WA101236 1 CONNECTOR 9 WAY PLUG
6 WA102939 1 CONNECTOR 9 WAY BACK SHELL

WA109324 1 KEYPAD NAVIGATION


7 1 BRACKET
8 2 SCREW M4 x 12
9 2 SCREW M6 x 12
10 2 WASHER M4 SPRING
11 2 WASHER M6 SPRING
WA110543 1 CABLE
12 1 CABLE
13 WA101236 1 CONNECTOR 9 WAY PLUG
14 WA102939 1 CONNECTOR 9 WAY BACK SHELL

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 7
Electrical (Logrite Colour Screen Controller)

Printer
Serial numbers from 622334 to _ _ _ _ _ _

6B - 8
Electrical (Logrite Colour Screen Controller)

Printer
Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA101210 1 KIT PRINTER
1 WA103366 4 BOLT BSW 5/16" x 1 1/4" B/HD
2 F351023 4 NUT UNC 5/16" NYLOC G8
3 WA101735 4 BUSHING
4 WA102755 4 BUSHING
5 WA100460 1 BRACKET
6 WA102749 1 PRINTER COMPUTER

WA109063 1 CABLE
7 2m CABLE
8 WA103451 1 CONNECTOR 9 WAY SOCKET
9 WA101236 1 CONNECTOR 9 WAY PLUG
10 WA102939 2 CONNECTOR 9 WAY BACK SHELL

11 WA101649 1 COMPUTER PAPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 9
Electrical (Logrite Colour Screen Controller)

Key Switch Box


Serial numbers from 622334 to _ _ _ _ _ _

6B - 10
Electrical (Logrite Colour Screen Controller)

Key Switch Box


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA100430 1 CIRCUIT BOX KEY SWITCH
1 F350807 4 SCREW M3 x 6 B/HD
2 WA100390 1 HOUSING
3 WA102522 1 PRINTED CIRCUIT
4 WA103211 2 RELAY
5 WA102892 1 SWITCH
6 WA101101 1 SEAL PG21 GLAND
7 WA102687 1 SEAL PG21 MULTI INSERT 2 x 8mm
8 WA102205 1 FUSE HOLDER
9 WA104798 1 FUSE
10 WA102551 4.5m WIRING HARNESS
11 WA100887 8.3m CABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 11
Electrical (Logrite Colour Screen Controller)

Oil Box
Serial numbers from 622334 to _ _ _ _ _ _

6B - 12
Electrical (Logrite Colour Screen Controller)

Oil Box
Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350614 1 CIRCUIT BOX OIL SOLENOID
1 WA103035 1 CIRCUIT BOX
2 WA101101 1 SEAL PG21 GLAND
3 WA102579 1 SEAL PG21 MULTI INSERT 4 x 6mm
4 WA102899 1 SEAL PG11 GLAND
5 WA100416 0.06m TERMINAL RAIL
6 WA101209 3 TERMINAL 2 PIN LINK
7 WA101618 2 TERMINAL END STOP
8 WA104663 8 TERMINAL
9 WA104664 1 TERMINAL END PLATE
10 WA101173 3 CONNECTOR PLUG
11 WA103215 3 CONNECTOR SLEEVE
12 WA101464 3m CABLE
13 WA101557 6m CABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 13
Electrical (Logrite Colour Screen Controller)

Head Module Box


Serial numbers from 622334 to _ _ _ _ _ _

6B - 14
Electrical (Logrite Colour Screen Controller)

Head Module Box


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106280 1 HEAD BOX HTH622B
1 F350612 1 CIRCUIT BOX BOX MODULE HEAD DRILLED
2 WA100425 1 CIRCUIT BOX LID
3 F351137 1 SEAL PG16 GLAND
4 WA100838 19m CABLE
5 WA101101 6 SEAL PG21 GLAND
6 WA101173 3 CONNECTOR
7 WA101207 8 WASHER 6mm FLAT S/S
8 WA101754 3 CONNECTOR
9 WA101912 4 BOLT M6 x 25 S/CAP S/S
10 WA102403 4 BOLT M6 x 30 S/CAP
11 WA102571 1 SEAL PG16 DUMMY PLUG
12 WA102579 6 SEAL PG21 MULTI INSERT 4 x 6mm
13 WA102633 8 WASHER 6mm INTERNAL LOCK
14 WA102973 1 DECAL
15 WA103215 12 CONNECTOR
16 WA103294 1 DECAL
17 WA105462 4 O RING
18 WA106586 4 ABSORBER
19 WA106603 1 ELECTRONIC CONTROL UNIT HEAD MODULE
20 WA108604 1 LABEL

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 15
Electrical (Logrite Colour Screen Controller)

Control Handle - Danfoss Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

6B - 16
Electrical (Logrite Colour Screen Controller)

Control Handle - Danfoss Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA105447 1 KEYPAD BACKLIT
1 3 SCREW M4 x 12 B/HD
2 4 SCREW
3 WA102130 1 SEAL PG9 GLAND
4 F351146 CABLE
5 WA101732 1 CONNECTOR 15 WAY PLUG
6 WA101203 1 CONNECTOR 15 WAY BACK SHELL
7 1 BRACKET

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 17
Electrical (Logrite Colour Screen Controller)

Control Handle - Danfoss Left Hand


Serial numbers from 622334 to _ _ _ _ _ _

6B - 18
Electrical (Logrite Colour Screen Controller)

Control Handle - Danfoss Left Hand


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350620 1 CONTROL LEFT HAND
1 600-61-03-12 2 SCREW M3 x 12 PAN HEAD
2 F350807 4 SCREW M3 x 6 B/HD
3 WA100236 2 NUT M3 CL10.9
4 WA101489 2 WASHER M3 STAR
5 WA103183 1 HANDLE ON/OFF
6 WA100683 2 SPRING
7 WA102025 1 KNOB
8 WA103014 2 HANDLE, HALF SHELL
9 WA101012 1 ACTUATOR
10 1 SHAFT
11 WA103262 2 SCREW
12 1 SCREW
13 WA102050 2 SCREW
14 WA103502 2 LOCK NUT
15 2 SPRING WASHER
16 2 SCREW
17 2 SCREW
18 2 STAR WASHER
19 1 STAR WASHER
20 1 HANDLE CLAMP
21 WA102962 2 SWITCH, MICRO
22 F350809 4 SWITCH
23 F350622 1 MOUNTING PARTS
24 F350624 1 COVER
25 F350623 1 PUSH BUTTON
26 F350632 1 DECAL
27 F351146 5.5M CABLE
28 WA101203 1 CONNECTOR 15 WAY BACK SHELL
29 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 19
Electrical (Logrite Colour Screen Controller)

Control Handle - Danfoss Right Hand


Serial numbers from 622334 to _ _ _ _ _ _

6B - 20
Electrical (Logrite Colour Screen Controller)

Control Handle - Danfoss Right Hand


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350621 1 CONTROL RIGHT HAND
1 600-61-03-12 2 SCREW M3 x 12 PAN HEAD
2 F350807 4 SCREW M3 x 6 B/HD
3 WA100236 2 NUT M3 CL10.9
4 WA100640 1 HANDLE PVRE
5 1 SCREW
6 1 STAR WASHER
7 WA102025 1 KNOB
8 2 SEAL
9 WA100294 1 HANDLE
10 1 SHAFT
11 WA101012 1 ACTUATOR
12 WA103014 2 HANDLE, HALF SHELL
13 2 STAR WASHER
14 2 SCREW
15 WA103502 2 LOCK NUT
16 WA102050 2 SCREW
17 WA103262 2 SCREW
18 2 SPRING WASHER
19 1 HANDLE CLAMP
20 1 PROPORTIONAL ASSEMBLY
21 WA100140 1 SWITCH
22 WA100560 1 POTENTIOMETER
23 F350809 4 SWITCH
24 F350622 1 MOUNTING PARTS
25 F350625 1 HOUSING
26 F350624 1 COVER
27 F350633 1 DECAL
28 F351146 5.5M CABLE
29 WA101203 1 CONNECTOR 15 WAY BACK SHELL
30 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 21
Electrical (Logrite Colour Screen Controller)

Control Handle - Suregrip Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

6B - 22
Electrical (Logrite Colour Screen Controller)

Control Handle - Suregrip Key Pad


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA108194 HANDLE KIT SUREGRIP
1 WA107633 1 MODULE KEYPAD INTERFACE
2 WA102068 2 CONNECTOR 15 WAY SOCKET
3 WA102130 1 SEAL PG9 GLAND
4 F351146 CABLE
5 WA101203 1 CONNECTOR 15 WAY BACK SHELL
6 WA101732 1 CONNECTOR 15 WAY PLUG
7 WA108197 1 ? LABEL LEFT CONTROL
8 WA108198 1 ? LABEL RIGHT CONTROL
WA109496 1 KIT LEFT HAND CONTROL
WA102001 1 CONTROL
9 1 PANEL ASSEMBLY LEFT
10 F057639 1 PANEL
11 F057214 10 SWITCH
12 1 CASE
13 F057649 2 SCREW
14 F057646 2 SCREW
15 1 PLATE
16 1 CABLE
17 1 GROMMET
18 WA101203 2 CONNECTOR 15 WAY BACK SHELL
19 WA101732 2 CONNECTOR 15 WAY PLUG
WA110213 1 KIT RIGHT HAND CONTROL
WA102001 1 CONTROL
20 1 PANEL ASSEMBLY RIGHT
21 1 PANEL
22 F057214 10 SWITCH
23 F057638 1 CASE
24 F057649 2 SCREW
25 F057646 2 SCREW
26 1 PLATE
27 1 CABLE
28 1 GROMMET
29 WA101203 2 CONNECTOR 15 WAY BACK SHELL
30 WA101732 2 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 23
Electrical (Logrite Colour Screen Controller)

Control Handle - Suregrip Left Hand


Serial numbers from 622334 to _ _ _ _ _ _

6B - 24
Electrical (Logrite Colour Screen Controller)

Control Handle - Suregrip Left Hand


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102001 1 CONTROL
1 F057642 1 CASE
2 F057641 1 CASE
3 F057645 1 PIN
4 F057636 1 BUSHING
5 F057650 1 CABLE HARNESS
6 F058182 2 SWITCH
7 F057215 2 SWITCH
8 F057644 2 SPRING KIT
9 F057647 2 SCREW
10 F057648 5 SCREW
11 F057637 1 GROMMET
1 PANEL ASSY
12 1 SWITCH PANEL
13 F057215 6 SWITCH
14 F057647 12 SCREW
15 WA101203 1 CONNECTOR 15 WAY BACK SHELL
16 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 25
Electrical (Logrite Colour Screen Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622334 to _ _ _ _ _ _

6B - 26
Electrical (Logrite Colour Screen Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622334 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102001 1 CONTROL
1 F057642 1 CASE
2 F057641 1 CASE
3 F057645 1 PIN
4 F057636 1 BUSHING
5 F057650 1 CABLE HARNESS
6 F058182 2 SWITCH
7 F057215 2 SWITCH
8 F057644 2 SPRING KIT
9 F057647 2 SCREW
10 F057648 5 SCREW
11 F057637 1 GROMMET
1 PANEL ASSY
12 1 SWITCH PANEL
13 F057215 6 SWITCH
14 F057647 12 SCREW
15 WA101203 1 CONNECTOR 15 WAY BACK SHELL
16 WA101732 1 CONNECTOR 15 WAY PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6B - 27
Electrical (Logrite Colour Screen Controller)

Notes

6B - 28
SECTION 6C

Electrical
(Timbermatic Controller)

6C - 1
Electrical (Timbermatic Controller)

Electrical System
Serial numbers from 622004 to _ _ _ _ _ _

5
4

2
3

11

8
12 9
13

6C - 2
Electrical (Timbermatic Controller)

Electrical System
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


T10 SYSTEM
1 WA102444 ELECTRONIC CONTROL UNIT, CABIN MODULE
2 F350614 1 CIRCUIT BOX, OIL BOX
3 WA100430 1 CIRCUIT BOX, KEY SWITCH BOX
4 WA102798 1 INDICATOR LIGHT
5 WA103552 1 DISPLAY MODULE
6 WA100880 1 ? PROGRAMMING WHEEL
7 WA108258 1 ELECTRONIC CONTROL UNIT, HEAD MODULE
8 WA101210 1 PRINTER
9 WA100778 1 CABLE
10 WA102551 25m ? CABLE

HANDLE KIT
11 CONTROL LEFT HAND
12 CONTROL RIGHT HAND
13 WA100171 1 KEYPAD MODULE

HANDLE KIT, LEVELLING


LABEL LEVELLING BUTTONS
KIT, LOGRITE LEVELLING
CONTROL LEVELLING LEFT HAND
CONTROL LEVELLING RIGHT HAND

14 WA102035 1 CONTROL HANDLE, RIGHT


15 WA101904 1 $ CONTROL HANDLE, 6 BUTTON RIGHT
16 WA103361 1 $ CONTROL HANDLE, 8 BUTTON RIGHT
17 F350620 1 CONTROL HANDLE, LEFT
18 WA102480 1 $ CONTROL HANDLE, 6 BUTTON LEFT
19 WA101327 1 $ CONTROL HANDLE, 8 BUTTON LEFT
20
21
22 WA101649 ? PRINTER PAPER
23

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 3
Electrical (Timbermatic Controller)

Cabin Module Box


Serial numbers from 622004 to _ _ _ _ _ _

28

23

22

21

20 11
40
19 41 9
13 44
5 12
2
7

24

14 8

25

26

6C - 4
Electrical (Timbermatic Controller)

Cabin Module Box


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102444 1 ELECTRONIC CONTROL UNIT, CABIN MODULE
1 WA102449 1 INSTALL DOCUMENTATION
2 WA102223 2 BOLT
3 WA101611 2 BOLT
4 F350808 2 SCREW
5 WA102159 4 BOLT
6 WA103366 4 BOLT
7 F351022 4 NUT
8 F351023 4 NUT
9 WA103479 6 WASHER
10 WA102211 2 WASHER
11 WA102596 6 WASHER
12 WA103258 1 DECAL
13 WA102208 1 DECAL
14 WA103363 1 CIRCUIT BOX
15 WA101101 2 SEAL
16 WA102687 2 SEAL
17 F351137 1 INSULATING SLEEVE
18 WA103269 18 SCREW LOCK ASSEMBLY
19 WA100215 1 TERMINAL BOARD
20 WA100416 0.13m TERMINAL BOARD
21 WA101209 5 ELECT. CONNECTOR ACCESSORY
22 WA101618 2 TERMINAL BOARD
23 WA102418 14 TERMINAL BOARD
24 WA100814 1 SUPPORT
25 WA101735 4 BUSHING
26 WA102755 4 BUSHING
27 WA100783 1 SUPPORT
28 WA101662 4 DIODE
29 WA100397 50 PIN
30 WA100098 1 CONNECTOR
31 WA101941 2 CONNECTOR BODY, (PIN&SOCKET)
32 WA103289 1 CONNECTOR BODY, (PIN&SOCKET)
33 WA102556 1 CONNECTOR BODY, (PIN&SOCKET)
34 WA100734 1 CONNECTOR BODY, (PIN&SOCKET)
35 WA102939 1 CONNECTOR
36 WA101236 1 CONNECTOR
37 WA103451 5 CONNECTOR
38 WA102068 4 CONNECTOR
39 WA101542 17 CONNECTOR
40 WA102903 1 CIRCUIT BOX
41 WA101264 1 CIRCUIT BOX
42 WA101977 6 CONNECTOR
43 WA102130 1 SEAL
44 WA100341 1 WIRING HARNESS
45 WA101464 4m CABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 5
Electrical (Timbermatic Controller)

Screen & Printer


Serial numbers from 622004 to _ _ _ _ _ _
19
2 3 4

17

26

1
18

5 6 7

26 27

10

11
20
12
21
13
22
14
23
25 15
24
16

6C - 6
Electrical (Timbermatic Controller)

Screen & Printer


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102444 1 ELECTRONIC CONTROL UNIT, CABIN MODULE
1 WA100700 1 DECAL
WA102798 1 INDICATOR LIGHT
2 WA102737 1 PRINTED CIRCUIT
3 WA100828 1 HOUSING
4 WA102682 6 ELECTRONIC COMPONENT
5 WA101203 1 CONNECTOR
6 WA101732 1 CONNECTOR
7 WA101464 6m CABLE
WA104933 1 GROMMET
WA102460 1 MOUNTING PARTS
8 F350060 2 ABSORBER
9 WA102417 1 ABSORBER
10 WA100671 1 BOLT
11 WA100323 1 BOLT
12 WA103584 1 NUT
13 WA102964 1 WASHER
14 WA103076 1 WASHER
15 WA103316 1 SUPPORT
16 WA101241 1 SUPPORT
17 WA103446 1 WIRING HARNESS
18 WA102857 1 SUPPORT
19 WA103552 1 DISPLAY MODULE
WA101210 1 PRINTER
20 WA103366 4 BOLT
21 F351023 4 NUT
22 WA101735 4 BUSHING
23 WA102755 4 BUSHING
24 WA100460 1 BRACKET
25 WA102749 1 PRINTER
26 WA100778 1 CABLE
WA102939 3 CONNECTOR
WA103451 1 CONNECTOR
WA101461 1 TRANSFORMER
WA101464 3m CABLE
27 WA101649 1 PRINTER PAPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 7
Electrical (Timbermatic Controller)

Key Switch Box


Serial numbers from 622004 to _ _ _ _ _ _

7 6

6C - 8
Electrical (Timbermatic Controller)

Key Switch Box


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102444 1 ELECTRONIC CONTROL UNIT, CABIN MODULE
WA100430 1 CIRCUIT BOX, KEY SWITCH BOX
1 F350807 4 SCREW
2 WA100390 1 HOUSING
3 WA102522 1 PRINTED CIRCUIT
4 WA103211 2 RELAY
5 WA102892 1 SWITCH
6 WA101101 1 SEAL
7 WA102687 1 SEAL
8 WA102205 1 FUSE HOLDER
9 WA102551 4.5m WIRING HARNESS
10 WA100887 8.3m CABLE
11 WA104798 1 FUSE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 9
Electrical (Timbermatic Controller)

Oil Box
Serial numbers from 622004 to _ _ _ _ _ _

13

10 11 12

2 3

6C - 10
Electrical (Timbermatic Controller)

Oil Box
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102444 1 ELECTRONIC CONTROL UNIT, CABIN MODULE
F350614 1 CIRCUIT BOX, OIL BOX
1 WA103035 1 CIRCUIT BOX
2 WA101101 1 SEAL
3 WA102579 1 SEAL
4 WA102899 1 INSULATING SLEEVE
5 WA100416 0.06m TERMINAL BOARD
6 WA101209 3 ELECT. CONNECTOR ACCESSORY
7 WA101618 2 TERMINAL BOARD
8 WA104663 8 TERMINAL BOARD
9 WA104664 1 TERMINAL BOARD
10 WA101173 3 CONNECTOR BODY, (PIN&SOCKET)
11 WA103215 3 CONNECTOR
12 WA101464 3m CABLE
13 WA101557 6m CABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 11
Electrical (Timbermatic Controller)

Head Module Box


Serial numbers from 622004 to _ _ _ _ _ _

6C - 12
Electrical (Timbermatic Controller)

Head Module Box


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA108258 ELECTRONIC CONTROL UNIT, HEAD MODULE
1 F350612 1 CIRCUIT BOX
3 WA100425 1 CIRCUIT BOX LID
2 F351137 1 GLAND PG16
4 WA101101 6 GLAND PG21
5 WA101912 4 SCREW DIN 912 M6X25 - 8.8 S/S
6 WA102403 4 SCREW DIN 912 M6X30 - 8.8
7 WA102973 1 LABEL WARNING
8 WA103128 1 PLUG PG21
9 WA105462 4 O-RING 5x1.7-70
10 WA106586 4 ABSORBER MOUNT
11 WA101207 2 WASHER
12 WA101611 2 BOLT
13 WA101292 6 SCREW
14 WA102596 2 WASHER
15 WA102633 4 WASHER
16 WA100357 1 PLATE
17 WA102579 5 SEAL
18 WA100060 0.14m TERMINAL BOARD
19 WA101153 2 TERMINAL BOARD
20 WA101518 12 TERMINAL
21 WA102278 1 TERMINAL BOARD
22 WA101263 6 TERMINAL
23 WA102823 1 TERMINAL BOARD
24 WA100727 4 TERMINAL
25 WA102175 5 TERMINAL
26 WA102686 2 TERMINAL BOARD
27 WA100161 4 RESISTOR
28 WA103294 1 DECAL
29 WA100686 1 CONNECTOR BODY, (PIN&SOCKET)
30 WA100397 38 PIN
31 WA100098 1 CONNECTOR
32 WA101941 1 CONNECTOR BODY, (PIN&SOCKET)
33 WA103289 1 CONNECTOR BODY, (PIN&SOCKET)
34 WA102556 1 CONNECTOR BODY, (PIN&SOCKET)
35 WA100734 1 CONNECTOR BODY, (PIN&SOCKET)
36 WA101173 2 CONNECTOR BODY, (PIN&SOCKET)
37 WA101977 6 CONNECTOR
38 WA101572 1 CIRCUIT BOX
39 WA100838 14m CABLE
40 WA103122 2.3m CABLE
41 WA102345 0.5m CABLE
43 WA101333 1 DECAL
44 WA102571 1 PLUG
45 WA103215 11 CONNECTOR
46 WA103479 2 WASHER
47 WA105958 1 CONNECTOR
@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION
ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 13
Electrical (Timbermatic Controller)

Control Handle - Danfoss Left Hand


Serial numbers from 622004 to _ _ _ _ _ _

6C - 14
Electrical (Timbermatic Controller)

Control Handle - Danfoss Left Hand


Serial numbers from 622004 to _ _ _ _ _ __

ITEM PART NUMBER QTY DESCRIPTION


F350620 1 CONTROL HANDLE, LEFT
1 600-61-03-12 2 SCREW PAN HEAD M3X12
2 F350807 4 SCREW
3 WA100236 2 NUT
4 WA101489 2 WASHER
5 WA103183 1 ? HANDLE ON/OFF
6 WA100683 2 SPRING
7 WA102025 1 + KNOB
8 WA103014 2 HANDLE, HALF SHELL
9 WA101012 1 + ACTUATOR
10 1 + SHAFT
11 WA103262 2 + SCREW
12 1 + SCREW
13 WA102050 2 + SCREW
14 WA103502 2 + LOCK NUT
15 2 + SPRING WASHER
16 2 + SCREW
17 2 + SCREW
18 2 + STAR WASHER
19 1 + STAR WASHER
20 1 + HANDLE CLAMP
21 WA102962 2 SWITCH, MICRO
22 F350809 4 SWITCH
23 F350622 1 MOUNTING PARTS
24 F350623 1 PUSH BUTTON
25 F350624 1 COVER
26 F350632 1 DECAL
27 F351146 5.5M CABLE
28 WA101203 1 CONNECTOR
29 WA101732 1 CONNECTOR

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 15
Electrical (Timbermatic Controller)

Control Handle - Danfoss Right Hand


Serial numbers from 622004 to _ _ _ _ _ _

28

6C - 16
Electrical (Timbermatic Controller)

Control Handle - Danfoss Right Hand


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA102035 1 CONTROL HANDLE, RIGHT
1 21M7394 2 SCREW
2 F350807 4 SCREW
3 WA100236 2 NUT
WA103183 1 HANDLE
4 WA100683 2 SPRING
5 WA102025 1 + KNOB
6 WA103014 2 HANDLE, HALF SHELL
7 WA101012 1 + ACTUATOR
8 1 + SHAFT
9 WA103262 2 + SCREW
10 1 + SCREW
11 WA102050 2 + SCREW
12 WA103502 2 + LOCK NUT
13 2 + SPRING WASHER
14 2 + SCREW
15 2 + SCREW
16 2 + STAR WASHER
17 1 + STAR WASHER
18 1 + HANDLE CLAMP
19 WA102962 2 SWITCH, MICRO
20 F350809 4 SWITCH
21 F350622 1 MOUNTING PARTS
22 F350625 1 HOUSING
23 F350624 1 COVER
24 F350633 1 DECAL
25 F351146 5.5M CABLE
26 WA101203 1 CONNECTOR
27 WA101732 1 CONNECTOR

28 WA100171 1 KEYPAD MODULE


29 F350808 2 SCREW
30 WA100524 2 NUT
31 WA100707 1 KEYPAD
32 CABLE
33 WA101203 1 CONNECTOR
34 WA101732 1 CONNECTOR
35 WA101821 1 SUPPORT

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 17
Electrical (Timbermatic Controller)

Control Handle - Suregrip Left Hand


Serial numbers from 622004 to _ _ _ _ _ _

6C - 18
Electrical (Timbermatic Controller)

Control Handle - Suregrip Left Hand


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA101327 1 KIT, CONTROL HANDLE
WA102001 1 CONTROL LEVELLING LEFT HAND
1 F057642 1 CASE
2 F057641 1 CASE
3 F057645 1 PIN
4 F057636 1 BUSHING
5 F057650 1 CABLE HARNESS
6 F058182 2 SWITCH
7 F057215 2 SWITCH
8 F057644 2 SPRING KIT
9 F057647 2 SCREW
10 F057648 5 SCREW
11 F057637 1 GROMMET
1 PANEL ASSY
12 1 SWITCH PANEL
13 F057215 6 SWITCH
14 F057647 12 SCREW
15 WA101203 1 CONNECTOR
16 WA101732 1 CONNECTOR
17 WA100409 1 ? LABEL, LH

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 19
Electrical (Timbermatic Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622004 to _ _ _ _ _ _

6C - 20
Electrical (Timbermatic Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA103361 1 KIT, CONTROL HANDLE
WA101161 1 CONTROL LEVELLING RIGHT HAND
1 F057642 1 CASE
2 F057641 1 CASE
3 F057645 1 PIN
4 F057636 1 BUSHING
5 F057650 1 CABLE HARNESS
6 F058182 2 SWITCH
7 F057215 2 SWITCH
8 F057644 2 SPRING KIT
9 F057647 2 SCREW
10 F057648 5 SCREW
11 F057637 1 GROMMET
1 PANEL ASSY
12 1 SWITCH PANEL
13 F057215 6 SWITCH
14 F057647 12 SCREW
F057213 1 PANEL ASSY
15 F057639 1 PANEL
16 F057214 10 SWITCH
17 F057638 1 CASE
18 F057649 1 SCREW
19 F057646 2 SCREW
20 1 SCREW
21 2 NUT
22 1 CABLE
23 1 GROMMET
24 WA101203 2 CONNECTOR
25 WA101732 2 CONNECTOR
26 WA102053 1 ? LABEL, RH

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6C - 21
Electrical (Timbermatic Controller)

Notes

6C - 22
SECTION 6D

Electrical
(TimberRite Controller)

6D - 1
Electrical (TimberRite Controller)

Electrical System
Serial numbers from 622542 to _ _ _ _ _ _

6B - 2
Electrical (TimberRite Controller)

Electrical System
Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


TIMBERITE SYSTEM
1 WA110735 2 ? MANUAL
2 F626767 1 DISPLAY MODULE
3 F064443 1 KEYPAD
4 F628502 1 TOUCH PAD
5 WA110345 1 KEY SWITCH
6 WA110341 1 CROSSFIRE & TERMINAL BOX
7 WA102551 1 CABLE BOOM 25 MTR
8 WA102556 PLUG
9 WA100887 CABLE OLFLEX 540P 2/2.5
10 WA102205 FUSE HOLDER
11 WA104798 FUSE 15A
12 F627578 1 P C MODULE
13 F630901 1 SUREGRIP INTERFACE
14 WA110315 2 SUREGRIP HANDLES
15 WA110704 1 HEAD MODULE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 3
Electrical (TimberRite Controller)

CrossFire & Terminal Box


Serial numbers from 622542 to _ _ _ _ _ _

6D - 4
Electrical (TimberRite Controller)

CrossFire & Terminal Box


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110341 1 CROSSFIRE & TERMINAL BOX
1 F026257 4 SCREW DIN 912 M4x16 -8.8 A3A
2 F066798 1 ELECTRICAL EQUIPMENT CROSS FIRE MX1
3 F351137 1 SEAL PG16 GLAND
4 WA101101 3 SEAL PG21 GLAND
5 WA101837 4 WASHER 4mm FLAT
6 WA102579 3 SEAL PG21 MULTI INSERT 4 x 6mm
7 WA102596 2 WASHER 5mm STAR
8 WA104370 2 BOLT M5 x 10 S/S B/HD S/CAP
9 WA109231 4 BOLT M6 x 16 S/CAP
10 WA110430 1 PLATE
11 WA110446 1 CIRCUIT BOX T20
12 WA110687 1 ELECTRICAL CONNECTORS INTERNAL ASSEMBLY
13 WA100060 1 TERMINAL BOARD Terminal Mounting Rail
14 WA100727 4 TERMINAL Terminal 2 way Bridge
15 WA101153 2 TERMINAL BOARD Terminal End Stop
16 WA101263 10 TERMINAL Terminal 4 Conductor
17 WA102175 3 TERMINAL Terminal 2 Conductor Dbl Deck
18 WA102686 1 TERMINAL BOARD Terminal 4 Conductor Dbl Deck Plate
19 WA102823 5 TERMINAL BOARD Terminal 4 Conductor Plate
20 WA110476 2 RELAY
21 WA110477 2 RELAY BASE
22 WA101173 3 PLUG SOLENOID BLACK
23 WA101464 3 CABLE 3MTR EACH
24 WA103215 3 SLEEVE CABLE
25 WA110344 1 KIT T20 PC POWER SUPPLY
WA100838 1 CABLE 5MTR 0LFLEX 540P
WA110318 1 PLUG T20 POWER SUPLY
26 WA110319 1 PLUG T20 CROSSFIRE POWER SUPPLY
27 WA103122 1 CABLE OLFLEX 540 P .250
28 WA106885 1 LEAD CAN,M12 MALE PLUG LUMBERG
29 WA106886 1 LEAD CAN, M12 FEMALE,5M LUMBERG
30 WA110346 1 KIT T20 CAN CABLING
31 WA106884 1 CONNECTOR CAN, TEE, LUMBERG 096 UTF 101
32 WA106885 2 LEAD CAN M12 MALE PLUG LUMBERG
33 WA106886 1 LEAD CAN M12 FEMALE 5M LUMBERG
34 WA106891 1 PLUG M12 5 PIN FEMALE 90 DEG LUMBERG
35 WA110310 1 RESISTOR 1/4 W 120 0HM
36 WA106889 1 PLUG M12 5PIN FEMALE WIREABLE

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 5
Electrical (TimberRite Controller)

P.C. Module & Key Switch Box


Serial numbers from 622542 to _ _ _ _ _ _

6D - 6
Electrical (TimberRite Controller)

P.C. Module & Key Switch Box


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110648 ELECTRONIC ASSEMBLY
1 F627578 1 ELECTRONIC CONTROL UNIT PC Pilot, T20, CCS
2 F022602 6 SCREW DIN 912 M4x25 - 12.9
3 F026257 2 SCREW DIN 912 M4x16 - 8.8 A3A
4 WA110322 1 BRACKET CAB MODULE SUPPORT
5 WA110323 1 BRACKET CAB MODULE SUPPORT
6 WA101735 4 BUSH 0
7 WA102525 4 WASHER 5/16" HARDENED
8 WA102755 4 BUSH 0
9 WA103366 4 BOLT BSW 5/16" x 1 1/4" S/CAP B/HD [Black]

10 WA110345 1 KIT
11 WA110463 1 CIRCUIT BOX IGNITION BOX
12 WA102892 1 SWITCH Switch Key Manual/Off/Auto 2P
13 WA102899 1 GLAND PG 11
14 WA110691 1 CABLE 5 MTR

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 7
Electrical (TimberRite Controller)

Display Module
Serial numbers from 622542 to _ _ _ _ _ _

6D - 8
Electrical (TimberRite Controller)

Display Module
Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F626767 1 DISPLAY MODULE
1 F350060 2 ABSORBER 0
2 F350808 4 BOLT M4 x 8 S/S B/HD S/CAP
3 F626767 1 MODULE Display, 10", T20, CCS
4 WA100323 1 BOLT UNC 7/16" x 1 3/4 G8
5 WA101038 3 NUT M8 CL10.9 NYLOC
6 WA101241 1 SUPPORT Bracket Mount Plate T10 Display
7 WA101837 4 WASHER 4mm FLAT
8 WA102417 1 ABSORBER 0
9 WA102525 8 WASHER 5/16" HARDENED
10 WA103076 2 WASHER 7/16" HARDENED
11 WA103107 3 BOLT M8 x 25 C10.9
12 WA103316 1 SUPPORT Bracket Mount T10 Display
13 WA103584 1 NUT UNC 7/16" G8 NYLOC
14 WA110428 1 BRACKET
15 WA110429 1 BRACKET
16 F066244 1 CABLE T20 DISPLAY-PILOT

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 9
Electrical (TimberRite Controller)

Key Pad & Touch Pad


Serial numbers from 622542 to _ _ _ _ _ _

6D - 10
Electrical (TimberRite Controller)

Key Pad & Touch Pad


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 F064443 1 KEYPAD
2 F628502 1 TOUCH PAD
3
4
5
6
7
8
9
10
11

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 11
Electrical (TimberRite Controller)

Head Module
Serial numbers from 622542 to _ _ _ _ _ _

6D - 12
Electrical (TimberRite Controller)

Head Module
Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110704 1 HEAD-MODULE
1 F003469 4 SCREW DIN 931 M6 X 40 -8.8 A3A
2 F055284 1 PLUG
3 F055285 PLUG
4 F055286 1 PLUG
5 F055287 1 PLUG
6 F630879 1 ELECTRICAL EQUIPMENT HEAD MODULE
7 WA100426 4 LOCK WASHER DISC LOCK 5/16
8 WA101363 4 WASHER 1/4 HARDENED
9 WA102302 4 SCREW DIN 931 M8 X 20-8.8 A3A
10 WA102525 4 WASHER HARDENED 5/16
11 WA102556 1 PLUG T20 HEAD MODULE
12 WA106895 1 PLUG T20 HEAD MODULE
13 WA110487 1 HTH 622B HHM HEAD MODULE MOUNTING PLATE
14 WA110581 2 BRACKET CABLE SUPPORT
15 WA110728 1 KIT POWER LOOM
16 WA100838 4 CABLE 3 CORE 0.75 - PER / MTR
17 WA101173 PLUG BLACK CAP
18 WA101754 PLUG GREY CAP

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 13
Electrical (TimberRite Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622542 to _ _ _ _ _ _

6D - 14
Electrical (TimberRite Controller)

Control Handle - Suregrip Right Hand


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110315 KIT T20 SUREGRIP JOYSTICKS COMPLETE
WA110316 1 KIT T20 SUREGRIP JOYSTICK R/H HANDLE
1 WA100981 1 SOCKET 25 WAY D SOLDER
2 WA102269 1 BACKSHELL
3 WA101161 1 SUREGRIP JOYSTICK R/H 8 BUTTON
4 F057642 1 CASE
5 F057641 1 CASE
6 F057645 1 PIN
7 F057636 1 BUSHING
8 F057650 1 CABLE HARNESS
9 F058182 1 SWITCH
10 F057215 2 SWITCH
11 FO57644 2 SPRING KIT
12 F057647 4 SCREW 2 x 9/16’’ TAPPING SCREW PAN HEAD
13 F057648 5 SCREW 10-32 x 3/8 CAPSCREW BUTTON HEAD
14 F057637 1 GROMMET
1 PANEL ASSY
15 1 SWITCH PANEL
16 F057215 8 SWITCH
17 F057647 16 SCREW 2 x 7/16 TAPPING SCREW PAN HEAD
PANEL ASSEMBLY R/H
18 1 PANEL
19 F057214 10 SWITCH
20 F057649 2 SCREW 6-32 x3/8 CAP SCREW
21 F057646 2 SCREW 8-32 x 3/8 CAPSCREW BUTTON HEAD
22 1 PLATE
23 WA110470 LABEL

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 15
Electrical (TimberRite Controller)

Control Handle - Suregrip Left Hand


Serial numbers from 622542 to _ _ _ _ _ _

6D - 16
Electrical (TimberRite Controller)

Control Handle -Suregrip Left Hand


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA110315 KIT T20 SUREGRIP JOYSTICKS COMPLETE
WA110317 1 KIT T20 SUREGRIP JOYSTICK L/H HANDLE
1 WA101604 1 PLUG 25 WAY D SOLDER
2 WA102269 1 BACKSHELL
3 WA109495 1 SUREGRIP JOYSTICK L/H 8 BUTTON
4 F057642 1 CASE
5 F057641 1 CASE
6 F057645 1 PIN
7 F057636 1 BUSHING
8 F057650 1 CABLE HARNESS
9 F058182 1 SWITCH
10 F057215 2 SWITCH
11 FO57644 2 SPRING KIT
12 F057647 4 SCREW 2 x 9/16 TAPPING SCREW PAN HEAD
13 F057648 5 SCREW 10-32 x 3/8 CAPSCREW BUTTON HEAD
14 F057637 1 GROMMET
1 PANEL ASSY
15 1 SWITCH PANEL
16 F057215 8 SWITCH
17 F057647 16 SCREW 2 x 7/16 TAPPING SCREW PAN HEAD
PANEL ASSEMBLY L/H
18 1 PANEL
19 F057214 10 SWITCH
20 F057649 2 SCREW 6-32 x 3/8 CAP SCREW
21 F057646 2 SCREW 8-32 x3/8 CAPSCREW BUTTON HEAD
22 1 PLATE
23 WA110471 1 LABEL

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

6D - 17
Electrical (TimberRite Controller)

Notes

6D - 18
SECTION 7

Measuring and Marking

7-1
Measuring and Marking

Length Measuring
Serial numbers from 622542 to _ _ _ _ _ _

7-2
Measuring and Marking

Length Measuring
Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


MEASURING ARM
1 19H3116 1 BOLT UNC 5/16" x 2" G8
2 WA106037 1 BUSH NYLON
3 F351043 2 HOSE CLAMP
4 F350377 1 COVER
5 F350385 1 DRIVE SHAFT
6 F350386 1 MOUNT
7 F350388 1 HUB
8 F350396 1 PIN 1"
9 F350397 1 CAP
10 F350398 1 BUSHING
11 F350399 1 SEAL
12 F350414 4 WASHER 26 x 31 x 3mm
13 F350435 1 WASHER Washer Nylon 82x125x05
14 WA109014 1 HYDRAULIC CYLINDER
15 F350651 1 COUPLING
16 F350652 2 ABSORBER
17 F350656 1 COUPLING
18 F351008 2 SET SCREW UNC 1/4" x 1/4" St.St.
19 WA103090 1 SET SCREW UNC 1/4" x 1/2" St.St.
20 F351023 2 NUT UNC 5/16" G8 NYLOC
21 F351031 1 NIPPLE UNF 1/4" GREASE
22 F351127 1 SEAL
23 F351132 1 SEAL
24 F351138 1 ENCODER LOGRITE CONTROLLER
25 WA100692 1 LOCK NUT M75 x 2 Lock
26 WA100931 1 BOLT UNC 5/16" x 2 1/2" G8
27 WA101016 8 BOLT UNC 3/8" x 1 1/4" S/Cap
28 WA105760 1 LABEL
29 WA102326 2 BOLT UNC 1/2" x 1" B/Hd
30 WA102499 2 BOLT UNC 1/2" x 1" G8
32 WA102555 2 WASHER 1/2" Disc Lock
33 WA102607 1 SPRING PIN 1/8" x 1 1/2"
34 WA103018 2 BEARING
35 WA103191 1 LOCK PLATE
36 F351031 1 NIPPLE UNF 1/4" GREASE
37 WA104795 1 ARM
38 WA105024 1 PIN 1" x 90mm
39 WA108502 1 COVER

24 F351138 1 $ ENCODER TIMBERMATIC CONTROLLER


24 WA101197 1 $ ENCODER TIMBERRITE CONTROLLER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7-3
Measuring and Marking

Measuring Wheel
Serial numbers from 622549 to _ _ _ _ _ _

7-4
Measuring and Marking

Measuring Wheel
Serial numbers from 622549 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


1 WA102507 8 BOLT UNC 1/2" x 1 1/4" G8
2 WA106229 1 $ MEASURING WHEEL 22 TOOTH MULTISTEMMING

3 WA102507 8 BOLT UNC 1/2" x 1 1/4" G8


4 F350380 1 $ MEASURING WHEEL 25 TOOTH

5 WA102507 8 BOLT UNC 1/2" x 1 1/4" G8


6 WA101782 1 $ MEASURING WHEEL 48 TOOTH

7
8

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7-5
Measuring and Marking

Measuring Cylinder
Serial numbers from 622368 to _ _ _ _ _ _

7-6
Measuring and Marking

Measuring Cylinder
Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA109014 HYDRAULIC CYLINDER
1 WA109158 1 BARREL
2 WA101108 1 BUSH
3 WA101097 1 CIRCLIP
4 F351031 1 NIPPLE UNF 1/4" GREASE
5 WA109214 1 ROD
6 WA101108 1 BUSH
7 WA101097 1 CIRCLIP
8 F351031 1 NIPPLE UNF 1/4" GREASE
9 WA109206 1 GLAND
10 WA109176 1 PISTON
WA109032 1 SEAL KIT
11 1 BOLT M14 x 47 S/CAP
12 1 PISTON SEAL COMPLETE
13 1 O RING
14 1 BACK UP RING
15 1 ROD SEAL
16 1 ROD WIPER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7-7
Measuring and Marking

Diameter Measuring
Serial numbers from 622542 to _ _ _ _ _ _

7-8
Measuring and Marking

Diameter Measuring
Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106235 DIAMETER MEASURE
1 F351138 1 ENCODER LOGRITE CONTROLLER
1 F351138 1 $ ENCODER TIMBERMATIC CONTROLLER
2 F351043 3 CLIP
3 WA100249 2 ROD END
4 WA101207 4 WASHER M6 FLAT
5 WA101259 1 CRANK
6 WA101633 1 MOUNT
7 WA101833 1 SCREW M6 x 8 CL10.9
8 WA101886 2 NUT M6
9 WA102837 2 NUT M6 NYLOC
10 WA103349 1 ROD
11 WA103439 2 BOLT M6 x 25 CL10.9

WA110685 DIAMETER MEASURE


3 WA100249 2 ROD END
4 WA101207 4 WASHER M6 FLAT
5 WA101259 1 CRANK
7 WA101833 1 SCREW M6 x 8 CL10.9
8 WA101886 2 NUT M6
9 WA102837 2 NUT M6 NYLOC
10 WA103349 1 ROD
11 WA103439 2 BOLT M6 x 25 CL10.9
12 F021413 1 POTENTIOMETER TIMBERRITE CONTROLLER
13 F351043 1 CLIP
14 WA110525 1 MOUNT
15 WA110683 1 CLIP

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7-9
Measuring and Marking

Find End
Serial numbers from 622744 to _ _ _ _ _ _

7 - 10
Measuring and Marking

Find End
Serial numbers from 622744 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA109312 1 FIND END LOGRITE CONTROLLER
1 F350617 1 SENSOR
2 F351022 2 NUT UNC 1/4" NYLOC G8
3 WA100213 2 WASHER 1/4" DISC LOCK
4 WA101496 2 BOLT UNC 1/4" x 1" G8
5 WA102499 4 BOLT UNC 1/2" x 1" G8
6 WA102555 4 WASHER 1/2" DISC LOCK
7 WA110041 1 COVER
8 WA106577 1 COVER RUBBER
9 WA106578 1 RETAINER

WA109312 1 $ FIND END TIMBERMATIC CONTROLLER


1 F350617 1 SENSOR
2 F351022 2 NUT UNC 1/4" NYLOC G8
3 WA100213 2 WASHER 1/4" DISC LOCK
4 WA101496 2 BOLT UNC 1/4" x 1" G8
5 WA102499 4 BOLT UNC 1/2" x 1" G8
6 WA102555 4 WASHER 1/2" DISC LOCK
7 WA110041 1 COVER
8 WA106577 1 COVER RUBBER
9 WA106578 1 RETAINER

WA109312 1 $ FIND END TIMBERRITE CONTROLLER


1 F350617 1 SENSOR
2 F351022 2 NUT UNC 1/4" NYLOC G8
3 WA100213 2 WASHER 1/4" DISC LOCK
4 WA101496 2 BOLT UNC 1/4" x 1" G8
5 WA102499 4 BOLT UNC 1/2" x 1" G8
6 WA102555 4 WASHER 1/2" DISC LOCK
7 WA110041 1 COVER
8 WA106577 1 COVER RUBBER
9 WA106578 1 RETAINER

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7 - 11
Measuring and Marking

Paint Marking
Serial numbers from 622662 to _ _ _ _ _ _

7 - 12
Measuring and Marking

Paint Marking
Serial numbers from 622662 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106270 KIT - COLOUR MARKING
1 WA100044 2 WASHER 1/2" HARDENED
2 WA109114 1 SPRAY NOZZLE ASSEMBLY
3 WA100580 1 PUMP ASSEMBLY
4 WA100838 15m CABLE
5 WA101101 1 GLAND PG21 BRASS
6 WA101173 3 PLUG SOLENOID
7 WA101514 1 LABEL DANGER
8 WA102036 1 LABEL WARNING
9 WA102459 4 BOLT M8 x 30
10 WA102440 8 BOLT UNF 1/2" x 1"
11 WA102499 1 BOLT UNC 1/2" x 1"
12 WA102555 8 WASHER 1/2" DISC LOCK
13 WA102579 1 MULTI INSERT PG21 4 x 6
14 WA103097 3 STRAINER
15 WA100426 4 WASHER 5/16" DISC LOCK
WA103465 3 REFILLING CAP
16 F010721 1 WASHER
17 F012623 1 BALL
18 F012624 1 SPRING
19 F012625 1 SNAP RING
20 F021333 1 CAP
21 F022656 1 SEAL
22 WA106514 1 GUARD NOZZLE HOSES
23 WA108232 1 GUARD TANK HOSES
24 WA108237 1 TANK
HOSE KIT
25 WA107869 2 HOSE, 3/8" - 9/16" JIC STR.F. / R17 x 1445 / 9/16" JIC STR.F.
27 WA107871 3 HOSE, 1/4" - 7/16" JIC STR.F. / 2 WIRE x 1570 / 7/16" JIC SWEPT 90°
28 WA110925 3 HOSE, 1/4" - 7/16" JIC STR.F. / 2 WIRE x 1315 / 7/16" JIC SWEPT 45°
29 WA110033 3.5m ? GUARD HOSE WRAP
FITTINGS KIT
30 WA101140 13 WASHER 1/4" BSP DOWTY
31 WA101361 6 NIPPLE 1/4" BSP x 7/16" JIC
32 WA101835 3 NIPPLE 3/8" BSP x 7/16" JIC
33 WA102254 3 ELBOW 1/4" BSP x 7/16" JIC M/M COMPACT 90°
34 WA102853 4 NIPPLE 1/4" BSP x 9/16" JIC
35 WA103517 3 WASHER 3/8" BSP DOWTY
36 WA101141 2 ELBOW 9/16" JIC x 9/16" JIC M/F

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7 - 13
Measuring and Marking

Pump Assembly
Serial numbers from 622662 to _ _ _ _ _ _

7 - 14
Measuring and Marking

Pump Assembly
Serial numbers from 622662 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA100580 PUMP ASSY. COMPLETE
1 F061484 1 HOUSING
2 F063944 1 COVER
3 3 PISTON
4 F048437 3 SOLENOID HYDRAULIC VALVE
F028789 1 SOLENOID
F021684 2 O RING
5 F021684 1 HYDRAULIC PRESSURE VALVE
6 F063946 3 SPRING
7 F059996 3 CHECK VALVE
8 F065971 3 KIT (INCLUDING ITEM 3)
9 F008449 6 O RING
10 F060758 3 O RING
11 F060759 3 O RNG
12 F008631 1 VALVE
13 F057716 1 FITTING
14 F057843 3 PLUG
15 F016303 8 SCREW
16 F018111 3 PLUG

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7 - 15
Measuring and Marking

Spray Nozzle Assembly


Serial numbers from 622662 to _ _ _ _ _ _

7 - 16
Measuring and Marking

Spray Nozzle Assembly


Serial numbers from 622662 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA109114 SPRAY NOZZLE ASSY. COMPLETE
WA100864 SPRAY NOZZLE ASSY.
1 WA101011 3 NOZZLE
2 1 + MANIFOLD
3 1 + LOWER PLATE
WA106007 1 PLATE
4 WA100674 3 O RING
5 WA104569 3 BLEED SCREW
6 WA102097 3 WASHER, 1/8" BSP DOWTY
7 WA104570 1 BOLT M12 x 16 S/CAP
8 19M8204 2 BOLT M12 x 30 S/CAP
9 19M9163 2 BOLT M12 x 40 S/CAP

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

7 - 17
Measuring and Marking

Notes

7 - 18
SECTION 8

Hydraulics

8-1
Hydraulics

Control Valve - Supercut 100 Saw Diagram 1


Serial numbers from 622513 to _ _ _ _ _ _

8-2
Hydraulics

Control Valve - Supercut 100 Saw Diagram 1


Serial numbers from 622513 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106787 HYDRAULIC EQUIPMENT SUPERCUT 100 SAW
2 WA107172 1 VALVE
3 WA110326 1 VALVE BLOCK
4 WA102709 1 VALVE
7 WA100725 6 CONTROL VALVE
8 WA101091 2 VALVE SPOOL
9 WA100324 1 VALVE SPOOL
10 WA103186 2 SOLENOID VALVE COIL
11 WA107548 4 SOLENOID VALVE COIL
12 WA104404 6 ACTUATOR
13 WA102842 4 RELIEF VALVE 150 BAR
14 WA100418 2 RELIEF VALVE 210 BAR
15 WA103151 2 RELIEF VALVE 265 BAR
16 WA103499 4 RELIEF VALVE 320 BAR
17 WA105883 2 FLOW CONTROL
18 WA106183 2 PRESSURE SENSOR
19 WA101140 8 SEALING WASHER
20 F351110 1 CONTROL VALVE
21 WA102187 1 RELIEF VALVE
22 WA105882 1 RELIEF VALVE
23 WA102012 1 SOLENOID VALVE COIL
24 WA101874 1 RELIEF VALVE
25 F351106 1 VALVE
26 WA106186 1 VALVE
27 F351101 1 CHECK VALVE
28 WA106184 3 VALVE SHUTTLE
29 WA102850 2 SEALING WASHER
30 F351078 2 FITTING
31 F1008N 5 FITTING
32 F351039 1 KEY
33 WA101135 6 FITTING
34 WA100951 2 FITTING
35 WA102097 2 SEALING WASHER
36 157B8007 1 O RING KIT
41 WA100112 1 VALVE SPOOL
42 WA101794 1 VALVE SPOOL
43 WA101931 1 VALVE SPOOL
44 WA110080 1 VALVE
45 WA110211 1 VALVE RELIEF

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8-3
Hydraulics

Control Valve - Supercut 100 Saw Diagram 2


Serial numbers from 622542 to _ _ _ _ _ _

8-4
Hydraulics

Control Valve - Supercut 100 Saw Diagram 2


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106787 HYDRAULIC EQUIPMENT SUPERCUT 100 SAW
1 WA107843 1 VALVE BASE
5 WA100984 1 ACCUMULATOR BRACKET
6 F351122 1 ACCUMULATOR
WA102114 1 ACCUMULATOR BLADDER
37 F350523 3 ISOLATOR
38 F350525 3 WASHER
39 F350526 3 WASHER
47 WA101366 4 BOLT UNC 5/8" x 1 1/2" G8
48 WA102654 4 WASHER 5/8" DISC LOCK
49 WA102507 2 BOLT UNC 1/2" x 1 1/4" S/CAP
52 19H1410 1 BOLT UNC 5/8" x 2 1/2" G8
53 WA102654 3 WASHER 5/8" DISC LOCK
54 WA100235 1 ? ACCUMULATOR DECAL
55 WA100993 2 BOLT UNC 5/8" x 3" G8
56 WA110675 2 SPACER 5mm

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8-5
Hydraulics

Control Valve - Waratah 3/4 Saw Diagram 1


Serial numbers from 622513 to _ _ _ _ _ _

8-6
Hydraulics

Control Valve - Waratah 3/4 Saw Diagram 1


Serial numbers from 622513 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106250 HYDRAULIC EQUIPMENT WARATAH 3/4 SAW
2 WA107172 1 VALVE
3 WA110326 1 VALVE BLOCK
4 WA102709 1 VALVE
7 WA100725 6 CONTROL VALVE
8 WA101091 2 VALVE SPOOL
9 WA100324 1 VALVE SPOOL
10 WA103186 2 SOLENOID VALVE COIL
11 WA107548 4 SOLENOID VALVE COIL
12 WA104404 6 ACTUATOR
13 WA102842 4 RELIEF VALVE 150 BAR
14 WA100418 2 RELIEF VALVE 210 BAR
15 WA103151 2 RELIEF VALVE 265 BAR
16 WA103499 4 RELIEF VALVE 320 BAR
17 WA105883 2 FLOW CONTROL
18 WA106183 2 PRESSURE SENSOR
19 WA101140 8 SEALING WASHER
20 F351110 1 CONTROL VALVE
21 WA102187 1 RELIEF VALVE
22 WA105882 1 RELIEF VALVE
23 WA102012 1 SOLENOID VALVE COIL
24 F351106 1 VALVE
25 WA106186 1 VALVE
26 WA106193 1 SOLENOID VALVE
27 WA101415 1 SOLENOID VALVE COIL
28 F351101 1 CHECK VALVE
29 WA106184 3 VALVE SHUTTLE
30 WA102850 2 SEALING WASHER
31 F351078 2 FITTING
32 F1008N 5 FITTING
33 F351039 1 KEY
34 WA101135 6 FITTING
35 WA100951 2 FITTING
36 WA102097 2 SEALING WASHER
37 157B8007 1 O RING KIT
42 WA100112 1 VALVE SPOOL
43 WA101794 1 VALVE SPOOL
44 WA101931 1 VALVE SPOOL
45 WA110080 1 VALVE
46 WA110211 1 VALVE RELIEF

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8-7
Hydraulics

Control Valve - Waratah 3/4 Saw Diagram 2


Serial numbers from 622542 to _ _ _ _ _ _

8-8
Hydraulics

Control Valve - Waratah 3/4 Saw Diagram 2


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


WA106250 HYDRAULIC EQUIPMENT WARATAH 3/4 SAW
1 WA107843 1 VALVE BASE
5 WA100984 1 ACCUMULATOR BRACKET
6 F351122 1 ACCUMULATOR
WA102114 1 ACCUMULATOR BLADDER
38 F350523 3 ISOLATOR
39 F350525 3 WASHER
40 F350526 3 WASHER
47 WA101366 4 BOLT UNC 5/8" x 1 1/2" G8
48 WA102654 4 WASHER 5/8" DISC LOCK
49 WA102507 2 BOLT UNC 1/2" x 1 1/4" S/CAP
52 19H1410 1 BOLT UNC 5/8" x 2 1/2" G8
53 WA102654 3 WASHER 5/8" DISC LOCK
54 WA100235 1 ? ACCUMULATOR DECAL
55 WA100993 2 BOLT UNC 5/8" x 3" G8
56 WA110675 2 SPACER 5mm

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8-9
Hydraulics

Rotator Manifold
Serial numbers from 622327 to _ _ _ _ _ _

8 - 10
Hydraulics

Rotator Manifold
Serial numbers from 622327 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F351094 MANIFOLD
1 1 + BLOCK
2 WA101601 2 RELIEF 80 BAR
3 19M3136 2 BOLT M8 x 45 S/Cap
4 WA103154 2 O-RING
5 WA101140 2 WASHER 1/4" DOWTY
6 WA101135 2 TEST POINT 1/4" BSP

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 11
Hydraulics

Cylinders Diagram 1 - Hoses


Serial numbers from 622542 to _ _ _ _ _ _

8 - 12
Hydraulics

Cylinders Diagram 1 - Hoses


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

1 WA110707 1 DELIMB CLOSE S52-1308 R15-08 2020 S13R-1308


2 WA110706 1 DELIMB OPEN S52-1308 R15-08 2040 S13R-1308
3 WA107190 1 HARVESTER UP S55-0906 R2T-06 1230 S05-0906
4 WA107190 1 HARVESTER DOWN S55-0906 R2T-06 1230 S05-0906
5 WA107781 1 VALVE – “T” DRIVE ARM OPEN S52-1308 R15-08 0515 S13R-1308
6 WA107782 1 VALVE – “T” DRIVE ARM CLOSED S52-1308 R15-08 0640 S13R-1308
7 WA107783 1 T – RH CYL. DRIVE ARM CLOSED S52-1308 R15-08 1110 S13R-1308
8 WA109240 1 T – LH CYL. DRIVE ARM CLOSED S52-1308 R15-08 11800 S13R-1308
9 WA107784 1 T – RH CYL. DRIVE ARM OPEN S52-1308 R15-08 1350 S13R-1308
10 WA107786 1 T – LH CYL. DRIVE ARM OPEN S52-1308 R15-08 0930 S13R-1308
11
12 WA107205 1 DRIVE ARM SOFT CLAMP LS S55-0704 R17-04 0490 S05-0704

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 13
Hydraulics

Cylinders Diagram 2 - Fittings


Serial numbers from 622542 to _ _ _ _ _ _

8 - 14
Hydraulics

Cylinders Diagram 2 - Fittings


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 WA100203 1 NIPPLE 1/2" BSPP X 9/16" JIC EXT


2 WA100477 1 ELBOW 90 7/16" JIC X 7/16" JIC
3 WA101361 2 NIPPLE 1/4" BSPP X 7/16 JIC"
4 WA103290 10 NIPPLE 13/16" ORFS X 1/2" BSPP
5 WA103344 2 NIPPLE 3/8" BSPP X 9/16" JIC
6 WA107787 2 TEE 13/16" ORFS X 13/16" ORFS X 13/16" ORFS
7 WA103457 1 NIPPLE 1/2" BSPP X 9/16" JIC

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 15
Hydraulics

Measuring Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

8 - 16
Hydraulics

Measuring Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

13 WA107209 1 SECONDARY MANIFOLD RETURN S55-1208 R2T-08 *0370 S05-1208


14 WA107207 1 MEASURING SUPPLY S55-0906 R17-06 0365 S05-0906
15 WA107208 1 SECONDARY MANIFOLD SUPPLY S52-1308 R15-08 *0320 S13-1308
16 WA109826 1 MEASURING ACCUMULATOR S55-0906 R17-06 0550 S05-0906
17 WA107198 1 MEASURING UP S05-0906 R17-06 0680 S05-0906
18 WA107198 1 MEASURING DOWN S05-0906 R17-06 0680 S05-0906

Note:
* = Tolerance of +1.00mm - 0.00mm

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 17
Hydraulics

Measuring Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

8 - 18
Hydraulics

Measuring Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 WA100064 1 ELBOW 90 SWIVEL 1 3/16" ORFS X 1 3/16" ORFS


2 WA100509 1 NIPPLE 13/16" ORFS X 3/4" BSPP
3 WA101121 1 NIPPLE 18MM X 9/16" JIC
4 WA101141 3 ELBOW 90 9/16" JIC X 9/16" JIC
5 WA101777 2 NIPPLE 1/2" BSPP X 3/4" JIC
6 WA102789 1 ELBOW 90 3/4" JIC X 3/4" JIC
7 WA102853 5 NIPPLE 1/4" BSPP X 9/16" JIC
8 WA103290 1 NIPPLE 13/16" ORFS X 1/2" BSPP
9 WA103344 2 NIPPLE 3/8" BSPP X 9/16" JIC

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 19
Hydraulics

Drive Motor Diagram 1 - Hoses


Serial numbers from 622494 to _ _ _ _ _ _

8 - 20
Hydraulics

Drive Motor Diagram 1 - Hoses


Serial numbers from 622494 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

19 WA107179 1 VALVE - RH FIXED MOTOR S52-1610 R13-10 1400 S13R-1610


20 WA110389 1 RH FIXED MTR - LH DRIVE MOTOR S52-1610 R13-10 1550 S13R-1610
21 WA109315 1 LH DRIVE MOTOR - VALVE S52-1610 R13-10 1850 S13R-1610
22 WA107183 1 VALVE - LH FIXED MOTOR S63-1610 R13-10 1125 S13R-1610
23 WA109244 1 LH FIXED MTR - RH DRIVE MOTOR S52-1610 R13-10 1520 S13R-1610
24 WA109317 1 RH DRIVE MOTOR - VALVE S52-1610 R13-10 2000 S13R-1610

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 21
Hydraulics

Drive Motor Diagram 2 - Fittings


Serial numbers from 622494 to _ _ _ _ _ _

8 - 22
Hydraulics

Drive Motor Diagram 2 - Fittings


Serial numbers from 622494 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 WA101899 4 ELBOW 90 SWIVEL 1" ORFS


2 WA102600 4 NIPPLE 1" ORFS X 3/4" BSPP
3 WA102854 4 NIPPLE 1" ORFS X 1/2" BSPP
4 WA110390 1 ELBOW 90 3/4" BSPP X 1" ORFS + BACK NUT
5 WA102999 4 NIPPLE 11/16" UNO X 1"-14 ORFS
6 WA101899 1 ELBOW 90 SWIVEL 1" ORFS

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 23
Hydraulics

Drive Motor Drain Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

8 - 24
Hydraulics

Drive Motor Drain Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

25 WA109242 1 RH DRIVE MOTOR CASE DRAIN S55-0906 R17-06 2020 S05-0906


26 WA107201 1 LH DRIVE MOTOR CASE DRAIN S55-0906 R17-06 1820 S05-0906
27 WA107203 1 RH FIXED MOTOR CASE DRAIN S55-0704 R17-04 1130 S05-0704
28 WA107203 1 LH FIXED MOTOR CASE DRAIN S55-0704 R17-04 1130 S05-0704

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 25
Hydraulics

Drive Motor Drain Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

8 - 26
Hydraulics

Drive Motor Drain Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 WA102853 2 NIPPLE 1/4" BSPP X 9/16" JIC


2 WA101361 2 NIPPLE 1/4" BSPP X 7/16" JIC
3 WA100477 2 ELBOW 90 7/16" JIC X 7/16" JIC
4 WA101361 2 NIPPLE 1/4" BSPP X 7/16" JIC
5 WA102471 2 NIPPLE 9/16" JIC X 3/4" UNO

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 27
Hydraulics

Supercut 100 Saw Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

8 - 28
Hydraulics

Supercut 100 Saw Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

36 WA107173 1 MAINSAW MOTOR SUPPLY S13R-1912 R15-12 1640 S63-1912


37 WA107174 1 MAINSAW MOTOR RETURN S13R-1912 R2T-12 1415 S63-1912
38 WA107196 1 MAINSAW MOTOR CASE DRAIN S05-0906 R17-06 1600 S05-0906
39 WA107197 1 MAINSAW OUT S05-0906 R17-06 1400 S05-0906
40 WA107195 1 MAINSAW RETURN S55-0906 R17-06 1230 S05-0906
41 WA107199 1 MAINSAW BAR TENSION S55-0704 R17-04 1770 S05-0704
42 F350716 1 MAINSAW OILER HOSE S05-0906 R17-06 0660 S05-0906
43 F058842 1 MAINSAW LUBE

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 29
Hydraulics

Supercut 100 Saw Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

8 - 30
Hydraulics

Supercut 100 Saw Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 F351044 1 ELBOW 90 3/8" BSPT X 9/16" JIC


2 WA100064 1 ELBOW 90 SWIVEL 1 3/16" ORFS X 1 3/16" ORFS
3 WA100477 1 ELBOW 90 7/16" JIC X 7/16" JIC
4 WA101141 3 ELBOW 90 9/16" JIC X 9/16" JIC
5 WA101361 1 NIPPLE 1/4" BSPP X 7/16" JIC
6 WA102573 1 ELBOW 45 7/16" JIC X 7/16" JIC
7 WA102853 4 NIPPLE 1/4" BSPP X 9/16" JIC
8 WA103100 3 NIPPLE 1 3/16" ORFS X 3/4" BSPP
9 WA103290 1 NIPPLE 13/16" ORFS X 1/2" BSPP
10 WA103344 3 NIPPLE 3/8" BSPP X 9/16" JIC
11 WA103458 2 NIPPLE 1/8" BSPP X 7/16" JIC

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 31
Hydraulics

Waratah 3/4 Saw Diagram 1 - Hoses


Serial numbers from 622542 to _ _ _ _ _ _

8 - 32
Hydraulics

Waratah 3/4 Saw Diagram 1 - Hoses


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

29 WA107911 1 MAINSAW MOTOR SUPPLY S13R-1912 R15-12 1640 S22-1212


30 WA107912 1 MAINSAW MOTOR RETURN S13R-1912 R2T-12 1415 S22-1212
31 WA107913 1 MAINSAW MOTOR CASE DRAIN S05-0906 R17-06 1760 S05-0906
32 WA107914 1 MAINSAW OUT S05-0906 R17-06 1400 S05-0906
33 WA107915 1 MAINSAW RETURN S05-0906 R17-06 1230 S05-0906
34 WA110784 1 MAINSAW OILER HOSE S05-0704 R17-04 0970 S55-0704
35 WA108475 1 MAINSAW LUBE P05-0704 R6-04 0910 P05-0704

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 33
Hydraulics

Waratah 3/4 Saw Diagram 2 - Fittings


Serial numbers from 622542 to _ _ _ _ _ _

8 - 34
Hydraulics

Waratah 3/4 Saw Diagram 2 - Fittings


Serial numbers from 622542 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 WA100064 1 ELBOW 90 SWIVEL 1 3/16" ORFS X 1 3/16" ORFS


2 WA100477 2 ELBOW 90 7/16" JIC X 7/16" JIC
3 WA101121 1 NIPPLE 18MM X 9/16" JIC
4 WA101141 5 ELBOW 90 9/16" JIC X 9/16" JIC
5 WA101361 3 NIPPLE 1/4" BSPP X 7/16" JIC
6 WA108477 2 FLANGE CLAMP CODE 62 - 3/4"
19M3148 4 BOLT METC C10.9 10 X 40 S/CAP
WA102627 1 O-RING
7 WA102853 3 NIPPLE 1/4" BSPP X 9/16" JIC
8 WA103100 1 NIPPLE 1 3/16" ORFS X 3/4" BSPP
9 WA103290 1 NIPPLE 13/16" ORFS X 1/2" BSPP
10 WA103344 2 NIPPLE 3/8" BSPF X 9/16" JIC
11 WA102254 1 NIPPLE 1/4" BSPP + BACK NUT X 7/16" JIC 90

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 35
Hydraulics

Topping Saw Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

8 - 36
Hydraulics

Topping Saw Diagram 1 - Hoses


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

44 WA107184 1 TOPSAW MOTOR RETURN S52-1308 R2T-08 0640 S13R-1308


45 WA107185 1 TOPSAW MOTOR SUPPLY S52-1308 R15-08 1020 S13R-1308
46 WA109825 1 TOPSAW MOTOR CASE DRAIN S55-0704 R17-04 0850 S05-0704
47 WA107194 1 TOPSAW CYL. OUT S55-0704 R17-04 0460 S05-0704
48 WA107195 1 TOPSAW CLY. RETURN S55-0906 R17-06 1230 S05-0906
49 WA107193 1 TOPSAW LUBE S05-0704 R17-04 600 S05-0704

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 37
Hydraulics

Topping Saw Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

8 - 38
Hydraulics

Topping Saw Diagram 2 - Fittings


Serial numbers from 622368 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 F351049 1 ELBOW 90 1/8" BSPT X 7/16" JIC


2 WA100477 2 ELBOW 90 7/16" JIC X 7/16" JIC
3 WA100509 2 NIPPLE 13/16" ORFS X 3/4" BSPP
4 WA101141 1 ELBOW 90 9/16" JIC X 9/16" JIC
5 WA101361 3 NIPPLE 1/4" BSPP X 7/16" JIC
6 WA101835 2 NIPPLE 3/8" BSPP X 7/16" JIC
7 WA102853 1 NIPPLE 1/4" BSPP X 9/16" JIC
8 WA103290 2 NIPPLE 13/16" ORFS X 1/2" BSPP
9 WA103344 1 NIPPLE 3/8" BSPP X 9/16" JIC

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 39
Hydraulics

Swivel Diagram 1 - Hoses


Serial numbers from 622004 to _ _ _ _ _ _

8 - 40
Hydraulics

Swivel Diagram 1 - Hoses


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION HOSE END HOSE mm HOSE END

50 WA107175 1 MAIN VALVE SUPPLY S22-1616 R15-16 1765 S13-2316


51 WA107189 1 MAIN VALVE RETURN S23-2020 R12-20 1760 S05-2620
52 WA107177 1 MAIN VALVE CASE DRAIN S05-1712 R2T-12 1720 S05-1712
53 WA107176 1 MAIN VALVE ELECTRICAL S05-1712 R2T-12 1670 S05-1712

HOSE END
S05 = JIC S/NUT FEMALE STRAIGHT
S13R = O’RING FLAT FACE FIXED S/NUT FEMALE STRAIGHT
S22 = SAE FLANGE CODE 62
S23 = SAE FLANGE CODE 61
S52 = O’RING FLAT FACE S/NUT FEMALE SWEPT 90
S55 = JIC S/NUT FEMALE SWEPT 90
S63 = O’RING FLAT FACE S/NUT FEMALE SWEPT 45

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 41
Hydraulics

Swivel Diagram 2 - Fittings


Serial numbers from 622004 to _ _ _ _ _ _

8 - 42
Hydraulics

Swivel Diagram 2 - Fittings


Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 F351084 1 FLANGE CLAMP CODE 62 - 1"


WA102895 BOLT G8 7/16" UNC X 1 1/2"
WASHER SPRING 7/16"
WA101344 O-RING
2 WA101677 2 NIPPLE 3/4" BSPP X 1 1/16" JIC
3 WA102022 1 NIPPLE 1 7/16" ORFS X 1" BSPP
4 WA102048 1 FLANGE CLAMP CODE 61 - 1 1/4"
WA100323 BOLT G8 7/16" UNC X 1 3/4"
WASHER SPRING 7/16"
WA103524 O-RING
5 WA102659 1 NIPPLE 1" BSPP X 1 5/8" JIC
6 WA107123 1 ELECTRICAL HOSE SUPPORT
7 WA101716 2 BOLT UNC G8 7/16" X 1"
8 WA102398 2 WASHER DISC LOCK 7/16"

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 43
Hydraulics

Electrical Hoses & Fittings


Serial numbers from 622464 to _ _ _ _ _ _

8 - 44
Hydraulics

Electrical Hoses & Fittings


Serial numbers from 622464 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION

1 WA103344 2 NIPPLE 3/8" BSPP X 9/16" JIC


2 WA105265 1 HOSE - 9/16" JIC, R17-06, 0900, 9/16" JIC

3 WA101831 2 NIPPLE 3/8" BSPP X 3/4" JIC


4 1 HOSE
WA101998 0.75m HOSE LP, PUSH LOCK BLUE
WA102991 2 HOSE TAIL, S/NUT FEMALE STRAIGHT 3/4" JIC

5 WA108207 0.35m SPLIT SLEEVING

6 WA110047 1 NIPPLE
7 WA110046 1 BUSH REDUCING
8 WA110048 1.00m SLEEVING

NO SAW LIMITING
9 WA101831 1 NIPPLE 3/8" BSPP X 3/4" JIC
10 F350683 1 HOSE - 3/4" JIC, 451-8, 0930, 3/4" JIC (SLEEVED)
11 WA108207 1.20m SPLIT SLEEVING

SAW LIMITING
9 WA102024 1 ELBOW 45 3/8" BSPT X 3/4" JIC
10 HOSE
WA101998 1.00m HOSE LP, PUSH LOCK BLUE
WA102991 1 HOSE TAIL, S/NUT FEMALE STRAIGHT 3/4" JIC
11 WA108207 1.20m SPLIT SLEEVING
12 WA109971 1 HOSE - 7/8" JIC, R6-10, 1400, 7/8" JIC
13 X10VTX-S 1 ELBOW 45 1/2" BSPT X 7/8" JIC

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

8 - 45
Hydraulics

Hose Example

Notes

8 - 46
SECTION 9

Tools

9-1
Tools

Tool Kit
Serial numbers from 622004 to _ _ _ _ _ _

9-2
Tools

Tool Kit
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350497 TOOL KIT
1 F350501 1 TOOL BOX AND TOOLS
2 F350502 1 SPANNER 50MM A/F
3 F350608 1 LABEL NAME PLATE
4 F350804 1 HOSE 1 METRE TEST
5 F351119 1 GAUGE 0-5800 PSI
6 F351120 1 GAUGE 0-800 PSI
7 F351121 1 TEST GAUGE ADAPTOR
WA102716 1 ADAPTOR TEST GAUGE
WA102907 2 RESTRICTOR ADAPTOR TEST GAUGE
WA103073 1 SCREW UNC GRUB 3/16X1/4"
WA103284 1 SEAL ADAPTOR TEST GAUGE
8 F351140 1 MULTIMETER
9 WA100294 1 SPRING HANDLE PROP
10 WA100478 4 O RING ORFS 1 7/16"
11 WA100674 10 O RING
12 WA100683 1 SPRING HANDLE ON/OFF
13 WA101140 2 DOWTY WASHER 1/4"BSP
14 WA101344 2 O RING
15 WA101547 5 DOWTY WASHER 1/2"
16 WA102036 1 LABEL WARNING
17 WA102580 1 WASHER HARDENED 5/8"
18 WA102690 2 O RING
19 WA102850 2 DOWTY WASHER 3/4"
20 WA102979 4 O RING
21 WA103517 2 DOWTY WASHER 3/8"BSP
22 WA103524 2 O RING

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

9-3
Tools

Tool Box
Serial numbers from 622004 to _ _ _ _ _ _

9-4
Tools

Tool Box
Serial numbers from 622004 to _ _ _ _ _ _

ITEM PART NUMBER QTY DESCRIPTION


F350501 1 TOOL BOX AND TOOLS
1 1 MILL SAW FILE 1" & HANDLE
2 1 SPANNER SET 11 PIECE METRIC ROE 7 TO 19MM
3 1 SPANNER SET 11 PIECE IMPERIAL ROE 3/8" TO 1" AF
4 1 SPANNER 15/16 A/F ROE
5 1 SPANNER 1" A/F
6 1 SPANNER 1 1/16" A/F
7 1 SPANNER 1 1/8" A/F
8 1 SPANNER 1 1/4" A/F
9 1 SPANNER M18
10 1 SPANNER, 5/8" CROWSFOOT
11 1 WRENCH 6" ADJUSTABLE
12 1 WRENCH 10" ADJUSTABLE
13 1 ALLEN KEY SET 016-2 IMPERIAL BALL POINT
14 1 ALLEN KEY SET 004-3 METRIC
15 1 ALLEN KEY 4MM T/BAR
16 1 ALLEN KEY 6MM T/BAR
17 1 PLIERS 1 PAIR 7" LINESMAN
18 1 PLIERS CIRCLIP P-1050
19 WA100916 1 SCREWDRIVER, TERMINAL 2.5 BLADE
20 1 SCREWDRIVER 131-150 BLADE
21 1 SCREWDRIVER 117-75 BLADE
22 1 SCREW DRIVER 135-38 BLADE
23 1 SCREW DRIVER BLADE
24 1 SCREWDRIVER 271-75 (3" PHILLIPS)
25 1 SOCKET SET, SAE & METRIC 1/4", 3/8" & 1/2" DRIVE
26 1 1 PIN LOCKING A 408+2.00 MTRS X Ø 4MM YELLOW NYLON CORD

NOTE 1
WA106581 PIN LOCKING + YELLOW NYLON CORD IS SUPPLIED ATTACHED TO BODY.

@ SEE INDEX + NOT SOLD SEPARATELY ? NOT ILLUSTRATED % AS REQUIRED $ OPTION


ANY NUMBER IN SYMBOLS COLUMN INDICATES A CORRESPONDING NUMBERED NOTE AT THE BOTTOM OF THE PAGE

9-5
Tools

Notes

9-6